UNCLASSIFIED

AD NUMBER

AD905591

NEW LIMITATION CHANGE

TO

Approved for public release, distribution unlimited

FROM

Distribution authorized to U.S. Gov't. agencies only; Test and Evaluation; 4 Dec 1972. Other requests shall be referred to Naval Air Systems Command, Air-50174, Washington, DC 20360.

AUTHORITY

Naval Air Systems Command ltr, 30 Oct 1975

THIS PAGE IS UNCLASSIFIED

THIS REPORT HAS BEEN DELIMITED AND CLEARED FOR PUBLIC RELEASE UNDER DOD DIRECTIVE 5200,20 AND NO RESTRICTIONS ARE IMPOSED UPON ITS USE AND DISCLOSURE.

DISTRIBUTION STATEMENT A APPROVED FOR PUBLIC RELEASE; DISTRIBUTION UNLIMITED,

<u>р</u> 5

STRUCTURAL AND ENVIRONMENTAL TEST REPORT FOR THE NATO SEA SPARROW FOLDING WING PROGRAM

BR-6253

AD90559

August 1972

资源中于法国的10日。

CONT P

Prepared for DEPARTMENT OF THE NAVY Naval Air Systems Command Washington, D.C. 20360

Contract No. N00019-70-C-0102



RAYTHEON COMPANY MISSILE SYSTEMS DIVISIO

RAYTHEON COMPANY

MISSILE SYSTEMS DIVISION

BEDFORD, MASSACHUSETTS

Model No. Sea Sparrow <u>Contract No.</u> N00019-70-C-0102

STRUCTURAL AND ENVIRONMENTAL

TEST REPORT

FOR THE

NATO SEA SPARROW

FOLDING WING PROGRAM

Report No. BR-6253 Date August 1972

Prepared by:	J. J. Younis
	J. (J. Mounis
Approved by:	At. Malui y
	J. H. Doherty V
Approved by:	V. T. Cramer
	F. L. Cramer

Approved by: _

ABS TRACT

Static structural, dynamic structural and environmental tests were conducted on the NATO Folding Wing Assembly and Torsion Bar. The Folding Wing Assembly and Torsion Bar successfully withstood structural and environmental tests which were conducted under this program.

DISTRIBUTION LIMITED TO U.S. GOVERNMENT AGENCIES ONLY: FOREIGN INFORMATION PROFRIETANY UNCONTACT

manufacture 1 4.1

DATE: 12-4-12 OTHER REQUESTS FOR THE PORT

WUST BE HER CONCLADED. AND - 50174

a .	() A T F		BR-6253
	April 1972	Struct. & Envir. Test Report	Sea Sparro
		TABLE OF CONTENTS	
			Page
	List of	Reference Drawings	ii
	List of	Reference Documents	iii
	Introduc	rttou	1
	Object		3
	Summary	Wing Accombly Chotch	3
	rording	WINY ASSEMDLY SKEECH	4
	Section	1 Defuctural Deadle Tests	T.0.0
	Section	n 1.2 Static Load Test No. 1	1.1.0
	Sectio	on 1.3 Static Load Test No. 2	1.2.0
	Sectio	on 1.4 Torsion Bar Endurance and	1.3.0
		Relaxation Tests	
	Sectio	on 1.5 Influence Coefficient Study	1.5.0
	Section	2 <u>Structural Dynamic</u> Test	2.0.0
		Random Vibration Test	2.0.1
	Section	3 Environmental Tests	3.0.0
	Sectio	on 3.1 Shipboard Storage Environment	Test 3.1.0
	Sectio	on 3.2 Temperature-Humidity Test	3.2.0
	Sectio	on 3.3 Salt Spray Test	3.3.0
	Sectio	on 3.4 Sand and Dust Test	3.4.0
	Sectio	on 3.5 Ignition Impulse Tests	3.5.0
	Addendur	<u>n</u>	A.0.0
	Introd	<i>fuction</i>	A.1.0
	Enviro	onmental Tests	A.2.0
	Torsid	on Bar Endurance Test	A.3.0
	Form No. V-1028		

ł

ENGINE	ER J. Yo	Nunis RAYTHEON	I COMPANY	PAGE NO.	ii
	<u></u>	MISSILE SYS	TEMS DIVISION	REPORT NO.	BR-6253
DATE	April 197	2 Struct. & Envir	Test Report	MODEL NO.	Sea Sparrow
		LIST OF REFE	RENCE DRAWINGS		
	Dof	Tton	Drauling No.		Dett
	Ker.	ltem	Drawing No.		Rev.
	a	Wing Assembly, Guide Missile, Folding	d E361AS113		С
	b	Torsion Bar, Hinge	D361AS100		В
	С	Wing Assembly, Guide Missile, Folding	d E361AS134		0
	đ	Torsion Bar, Hinge	D361AS136		o

....

5 / A. S. S.

and the territory of the second states have

. . .

.

). 1. +----}

(

Â,

ENGINEER J. Youni	RAYTHEON COMPANY	PAGE NO.	iii
	MISSILE SYSTEMS DIVISION	REPORT NO.	BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO.	Sea Sparrow

LIST OF REFERENCE DOCUMENTS

- Raytheon (Bedford) Report BR-5759, "Structural Test Plan Report For The NATO Sea Sparrow Folding Wing Program" dated March 1970 (Unclassified)
- 2. Raytheon (Bedford) Report BR-5874, "Environmental Test Plan Report For The NATO Sea Sparrow Folding Wing Program" dated August 1970 (Unclassified)
- 3. Raytheon (Bedford) Memo No. SM 70-230, "NATO Sea Sparrow Wing Loads" dated 11 September 1970 (Confidential)
- 4. Raytheon (Bedford) Aerophysics Memo No. HT-041-68,
 "Sea Sparrow Folding Wing Thermal Analysis" dated
 28 February 1968 (Unclassified)
- 5. "Aerospace Structural Metals Handbook" AFML-TR-68-115 Volume II, 1971 Publication, Mechanical Properties Data Center, Belfour Stulen, Inc., Air Force Materials Laboratory, Air Force System Command, Wright-Patterson Air Force Base, Ohio
- MIL-STD-810B, "Military Standard Environmental Test Methods" dated 18 Sept. 1970
- Federal Test Method Standard No. 151a "Metals; Test Methods" dated 6 May 1959
- 8. Raytheon (Bedford) Memo No. SM 70-228, "NSSMS GMLS Category I Test Plan" dated 8 September 1970 (Unclassified)
- 9. Raytheon (Wayland) Report CDRL DSN 086, "NSSMS Category I Test Plan" dated 11 December 1969 (Unclassified)

Form No. V-1028

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.	1
	MISSILE SYSTEMS DIVISION	REPORT NO.	BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO.	a Sparrow

INTRODUCTION

This test report presents the results of the structural and environmental tests performed under the Navy Contract No. N00019-70-C-0102, NATO Sea Sparrow Folding Wing Program.

The test program, as outlined in the Reference (1) and Reference (2) documents consist of the following structural static tests: a critical loading survey, a static load test, torsion bar endurance and relaxation tests and an influence coefficient study; of the following structural dynamic tests: a random vibration test and a wing ground vibration survey; and of the following environmental tests: a shipboard storage environment test, a temperature-humidity test, a salt spray test, a sand and dust test, ignition impulse tests and shipboard vibration and shock tests.

This report does not contain the results of the wing ground vibration survey and the shipboard vibration and shock tests. The results of the wing ground vibration survey have been included in the Flutter Analysis Report (BR-6352), and the shipboard vibration and shock tests, as stated in the Reference (2) document, are to be conducted and reported in conjunction with the NSSMS GMLS Launcher Qualification Program as outlined in the Reference (8) and (9) documents.

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.	2
	MISSILE SYSTEMS DIVISION	REPORT NO.	BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO.	Sea Sparrow

INTRODUCTION (continued)

The tests reported herein were conducted between September 1970 and January 1972, in the Structural and Environmental Test Facilities of the Raytheon Mechanical Systems Laboratory at Bedford, Mass. and at the Raytheon Environmental Test Facility at Andover, Mass.

(

١.

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.	3
	MISSILE SYSTEMS DIVISION	REPORT NO.	3 R- 6253
DATE April 1972	Struct. & Envir. Test Report	NODEL NO. Sea	Sparrow

OBJECT

The object of the tests was to verify the folding wing design when exposed to the structural and environmental test conditions specified in the Reference (1) and (2) documents. A sketch of the test article is shown in Figure 1 on page 4.

SUMMARY

The References (a) and (b) Folding Wing Assembly and Torsion Bar, the three modified Folding Wing Assemblies each of which contained a torsion bar of a different diameter, and the References (c) and (d) modified Folding Wing Assembly and Torsion Bar successfully withstood the structural and environmental tests which were conducted under this program.

Form No. V-1028



NGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.	1.0.0
	MISSILE SYSTEMS DIVISION	REPORT NO.	BR6253
ATE April 1972	Struct. & Envir. Test Report	MODEL NO. Sea	Sparro
	SECTION 1		
	STRUCTURAL STATIC TESTS		
	<u> </u>		

Ľ

. ...

.

ţ

Γ

(

0014

ちょうあいのです。 あないたいちょう

怡

ENGINEER J. Younis	RAYTHEON COMPANY	1.1.0
	MISSILE BYSTEMS DIVISION	REPORT NO BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Sea Sparro
	i	
	SECTION 1.1	
	DUCINYA LOL	
	CRITICAL LOADING SURVEY	
1		

....

l

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.
	MISSILE SYSTEMS DIVISION	REPORT NO BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Sea Sparrow

CRITICAL LOADING SURVEY

OBJECT

ſ,

The object of this survey was to determine which condition of lock pin engagement produced the most severe stress levels on the inner panel of the folding wing.

CONCLUSION

It can be concluded from the results of this survey that the most severe stress field on the inner panel of the folding wing was experienced with the aft locking pin engaged and the forward locking pin disengaged.

DESCRIPTION OF TEST ARTICLE

The Folding Wing Assembly used for this survey conformed to the Reference (a) drawing. The inner wing section of the assembly is a casting fabricated from AMS 4229 aluminum-alloy (KO-1) tempered to a T7 condition. The outer wing section of the assembly is a casting fabricated from A356 aluminum-alloy tempered to a T6 condition.

INS TRUMENTATION

A photoelastic coating was formed and then bonded to one side of the inner wing section of the test article. That coating made it possible to observe and to obtain photographs of the surface stress distribution in the coated area when viewed through a polariscope. Surface stress levels, at specific

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.	1.1.2
	MISSILE SYSTEMS DIVISION	REPORT NO.	BR-6253
DATEApril 1972	Struct. & Envir, Test Report	MODEL NO.	Sea Sparrow

INSTRUMENTATION (continued)

locations, were accurately measured by determining the exact number of fringe lines. A fringe line, which was dependent upon the sensitivity of the photoelastic coating used, represented a pre-calibrated stress level of approximately 12,500 psi.

LOADING AND RECORDING APPARATUS

The load was applied to the test article, through suitable loading linkages, by a hydraulic cylinder activated by a hydraulic hand pump. The load developed was measured and recorded with a Baldwin-Lima-Hamilton electric load cell and load recorder combination.

LOADS

A single load was applied to the outer wing section of the test article at the location shown in Figure 2 on page 1.1.5. That load was obtained from the Reference (3) document.

The test article was loaded only until the developing stress pattern. as viewed through the polariscope, could be evaluated. The same load level was applied for all surveys.

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO. 1.1.3
	MISSILE SYSTEMS DIVISION	REPORT NO. BR-6253
April 1972	Struct. & Envir. Test Report	MODEL NO. Sea Sparrow

TEST ARRANGEMENT

The test arrangement shown in Figure 2 on page 1.1.5, shows the method used in supporting the test article. The test article was secured to a test fixture which contained an actual AIM-7E missile wing shaft assembly. That test fixture was mounted to a rigid test bulkhead.

The test article was mounted with the chord planes of the wing in the vertical position. That test arrangement simplified the test instrumentation setup for viewing and photographing the coated area of the wing.

The test load was applied through a counter-balanced whiffle-tree arrangement with a point contact load at the location shown in Figure 2 on page 1.1.5. A photograph of the test arrangement is shown on page 1.1.6.

TEST PROCEDURE

Three surveys were conducted, each with a different lock pin engagement.

In Survey No. 1, the forward locking pin was disengaged and the aft locking pin was engaged. A single load was applied to the outer wing panel, and slowly increased until the stress in the inner panel was of sufficient magnitude to produce patterns in the photoelastic coating that could be confidently evaluated.

In Survey No. 2, the forward locking pin was engaged and the aft locking pin was disengaged. A single load was applied in the same manner and of the same magnitude as in Survey No. 1.

Form No. V-1028

ENGINEER	J.	Younis	RAYTHEON COMPANY PAGE NO.	1.1.4
			MISSILE SYSTEMS DIVISION REPORT NO.	BR-6253
DATE A	pril	1972	Struct. & Envir. Test Report MODEL NO.	Sea Sparrow

TEST PROCEDURE (continued)

In Survey No. 3, both locking pins were engaged, and a single load was applied in the same manner and of the same magnitude as in Survey No. 1.

TEST RESULTS

<u>Survey No. 1</u> (Aft pin engaged, forward pin disengaged) The stress pattern had sufficiently developed when a load of 450 lbs. had been applied. A photograph of the stress pattern at that load level is shown on page 1.1.7 and the measured stress level at the aft corner, adjacent to the aft pin of the inner wing panel was 49,750 psi.

Survey No. 2 (Forward pin engaged, aft pin disengaged)

A photograph of the stress pattern at an applied load level of 450 lbs. is shown on page 1.1.8, and the measured stress level at the forward corner adjacent to the forward pin of the inner wing panel was 42,500 psi.

Survey No. 3 (Both pins engaged)

A photograph of the stress pattern at an applied load level of 450 lbs. is shown on page 1.1.9. The measured stress level at the forward corner of the inner wing panel was 24,250 psi. The measured stress level at the aft corner of the inner wing panel was 26,000 psi.



ş



12.25

ENGINEER J. Younis .	RAYTHEON COMPANY	PAGE NO.	1,1.7
	MISSILE SYSTEMS DIVISION	REPORT NO.	BR-6253
DATE April 1972	Struct & Envir. Test Report	NODEL NO.	Sea Sparrow



Form No. V-1028

C

Gr

P

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.	1.1.8
	MISSILE BYSTEMS DIVISION	REPORT NO.	BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. S	ea Sparrow



H. SHOW MAN

10 a.

- Forward Pin Engaged, Aft Pin Disengaged

1

Critical Loading Survey

Form No. V-1028

...

おうち ちちちちををちる ある 二日夜夜のちまちます

This la

(

(



hit i

I	ENGINE	ER J.	Younis	RAYTHEON COMPANY	PAGE NO.	1.2.0
				MISSILE SYSTEMS DIVISION	REPORT NO	BR-6253
	DATE	Apri	1 1972	Struct. & Envir. Test Report	MODEL NO.	Sea Sparrov

SECTION 1.2

STATIC LOAD TEST NO. 1

Form No. V-1028

2

ENGINEER J. Younis ,	RAYTHEON COMPANY	PAGE NO. L.2.1
	MISSILE SYSTEMS DIVISION	REPORT NO. BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Sea Sparrow

STATIC LOAD TEST NO. 1

OBJECT

The object of this test was to determine the failing strength of the folding wing with only the aft locking pin engaged, the most critical condition as determined from the critical loading survey.

CONCLUSION

It can be concluded from the results of this test that the folding wing tested, with only the aft locking pin engaged, failed at 129% of the temperature corrected design limit load.

DESCRIPTION OF TEST ARTICLE

The Folding Wing Assembly used for this test conformed to the Reference (a) drawing. The inner wing section of the assembly is a casting fabricated from AMS 4229 aluminum-alloy (KO-1) tempered to a T7 condition. The outer wing section of the assembly is a casting fabricated from A356 aluminum-alloy tempered to a T6 condition.

INS TRUMENTATION

Deflections of the test article were measured at the locations shown in the sketch of the test arrangement in Figure 3 on page 1.2.6, and in the sketch in Figure 4 on page 1.2.7.

Research Incorporated linear displacement transducers were used to monitor deflections. A B&F Digital Data Acquisition System was used in conjunction with the linear displacement transducers to record the deflection data.

Form No. V-1028

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO. 1.2.2
	MISSILE SYSTEMS DIVISION	REPORT NO. BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Sea Sparrow

LOADING AND RECORDING APPARATUS

The loads were applied to the test article by the use of a whiffle-tree arrangement, which appropriately distributed to the wing the total load that was applied at one common point by a hydraulic cylinder activated by a hydraulic hand pump. The load developed was measured and recorded with a Baldwin-Lima-Hamilton electric load cell and load recorder combination.

LOADS AND TEMPERATURE

The loads were applied to the test article at the locations shown in the sketch of the test arrangement in Figure 3 on page 1.2.6, and in the sketch in Figure 5 on page 1.2.8. The design limit loads at those locations are shown on page 1.2.8, also. Those load values and locations, which simulate the airload distribution, both chord-wise and span-wise, on the folding wing, were obtained from the Reference (3) document.

11

The static load test was conducted at room temperature. The in-flight temperature at the maximum thickness area of the outer panel of the folding wing is 159°F, as shown in the Reference (4) document. That location where the aft locking pin engages the outer panel, analytically is the most critical area. To reflect the degradation on the material properties of the outer panel, the applied loads were increased by 6% as shown in the Reference (5) document.

Form No. V-1028

ENGINEER J. Younis .	RAYTHEON COMPANY	PAGE NO.	1.2.3
	MISSILE SYSTEMS DIVISION	REPORT NO.	BR-6253
DATE April 1972	Struct. & Envir. Test Report	NODEL NO. Sea	Sparrow

TEST ARRANGEMENT

创始

The test arrangement shown in Figure 3 on page 1.2.6, shows the method used in supporting the test article. The test article was secured to a test fixture which contained an actual AIM-7E missile wing shaft assembly. That test fixture was mounted to a rigid test bulkhead.

The test article was mounted with the chord planes of the wing in the horizontal position. That test arrangement simplified the setup for the instrumentation and the loading linkages.

The test loads consisted of eleven concentrated loads which were connected to a common load point by means of a whiffle-tree arrangement as shown in the photographs of the test arrangement on pages 1.2.9, and 1.2.10.

To apply the loads to the folding wing, steel wire cables with swaged ball-end fittings on one end were used. Those wire cables were passed through holes which were drilled in the folding wing at the load points. A spherical ball end-mill was used to countersink one side of the holes. Those holes were small and had a negligible effect on the strength of the folding wing. The load on the outer panel of the folding wing was much greater than the other individual loads, and to prevent any local failure at that point, a 2-inch diameter steel pad with a rubber washer was used to distribute that load.

Form No. V-1028

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.	1.2.4
	MISSILE SYSTEMS DIVISION	REPORT NO.	BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO	Sea Sparrew

TEST PROCEDURE

1

The loads were applied to the test article in accordance with the loading schedule shown on the data sheets on pages 1.2.13 and 1.2.14, and deflections were recorded at each increment of load. At selected load levels, the load was reduced to a base reference load, and deflections were recorded in order to insure that no anomalies occurred during test.

TEST RESULTS

The folding wing, with only the aft locking pin engaged, failed at 129% of the temperature corrected design limit load, as the outer panel ruptured in the area of the aft locking pin engagement. The values at failure for the shear and bending moment at the root of the folding wing were 3020 lbs. and 22,640 in-lbs., respectively. Photographs of the failure are shown on pages 1.2.11 and 1.2.12.

A table of the raw deflection data is shown on page 1.2.13, and a table of the corrected deflection data is shown on page 1.2.14. That corrected deflection data reflects the actual deflection of the folding wing using the deflection location point 14 as a zero reference point, thereby eliminating fixture movement. Also, 10% design limit load (temperature corrected) is used as zero deflection because the dead weight of the test fixture loading linkages prevent obtaining an accurate zero load reading.

Form No. V-1028

ENGINEER J. Younis .	RAYTHEON COMPANY	PAGE NO. 1.2.5
	MISSILE SYSTEMS DIVISION	REPORT NO. BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Sea Sparrow

TEST RESULTS (continued)

States States and States

Curves of % Limit Load vs. Deflection are shown on pages 1.2.15, 1.2.16, 1.2.17 and 1.2.18. Curves for deflection location points 11, 12 and 13 were not plotted because of the extremely small wing movement at those locations.

Span-wise deflection curves for selected percentages of limit load are shown on page 1.2.19. Those curves give a clearer indication of how the folding wing reacts under load with only the aft locking pin engaged. As is evident from the curves, there is a rotation, about the hinge center line, of the outer wing panel in respect with the inner wing panel.



...: محمد : محمد :





CHARLES PAR Sec. Sec. a said 19 4 4 4 4 A STATE OF A STATE







NGIN	NEER .I	Younis	RAYTH	HEON	COM	PANY	PAGE NO.	1.2.12
		10/00/01	MISS	ILE SYSTE	MS DIVIS	BION	REPORT NO.	BR-6253
ATE	April	1972 -	Struct.	& Envir	. Test	Report	MODEL NO. S	ea Sparrov
							17.51	
							/().,.	24 1 - 205
						•		
					The state		ι	
								,
			18 X 1					
	and the second second					and the second s		
						V el		-
-							8	1
1. 1							د ج ب	
10.00							ند نم قمر	
			udala di para di 1 Grandi di S				4	
				•				
B								
		,						
	1	۰.			i -			
							a	£ .
								17 Teres
		y						
,								
	Stati	c Load Te	st No. 1 -	Closeup	of Fai	lure of (Outer Wing	g Section

	roun	18	<u>`</u>							0th	****	00		~~	RE	POR	† NC) .	ـــــــــــــــــــــــــــــــــــــ		20
April]	972		Str	uc		<u>s F</u>	nwi	r		M t	R	-p-p-	* 1		MO	DEL	NO	508	S	par	r
		<u>v</u> .		8	2	8	27	22	8	2	\$	5	62	Z	8	60	68	26	35	25	
		707		4	20.00	8	8	8	8	8	05 .00	29.0	51 00	32 .04	0. 56	5	51 - 80	165 .01	0. 63	10. 90	
		9 °		8.8	2	<i>8</i> 0.02	3	8	66	9	10.	8	2	61.0	0.0	20	10 58	0. 18	200 .01	0 3	يستقلي
ົ		93		5 .00	8	5	5	02-00	10 82	202	35.02	03 .06	34 .03	20. 24	60 61	0.00	21 -0-	55 0	64 0	12 .0	
7974		× <i>i</i>	0	200	100 10	5 00	80	00.00	27 6	03	2	2-2	00-10	00. G	0.00	9.	8	76 .00	\$2.00	10-28	
NUL		80	0	6	abs. •	20	9	3	V V	2 /3	V V	8	0	0 24	5.23	38	6 25	2 . 27	7 .26	3.05	
2		80	0	.0.0	1 037	.05	3064	023	8	1.20	20/.3	220.0	د //¥	227	12/- S	9 .03	3 ./57	3.169	×/. +	10.	
2.5	710NS	190	0	88	.020	125	Š	200	Ŕ	249	K 22-13	80	346	ALE.	36.8	10.	. tdo	151.6	644	ar-	
AE.	10C.01	1 20.	0	6.00	0855	.//68	20V	100	0.01	-2/09	202	-050	2736	3066	3362	-0703	3738	100	424	580	_
751	ent .	\$ 700	•	INED.	2002	1020	2020.	TVED.	1001	1233	IEM"	ELEO.	1602	ERLI"	696/-	0300	2/36	2373	2131	540.	
7407	LCT)	201	0	040	SALE															1	
3726	DED	190	. 0	1001	ł	2265	2036	Jor	3522	307.1	0655	AC2	22,25.	6512	arec.	242	1228	N N	2496	.3023	
5		100) 0	000	SOE	X	2261	0627	2630	33/3	3000	1126	214	5405	1835	EASI.	6400	2002	X	2/96	2011
15	ł	100		2550	23	8	15.50	0556	.1703	2453	2367	96.85	2712	31/5	3696	1680	3927		1000	1228	Ì
222		700.	. 0	2855	R	6353	808	323/	1.0007	2.4CS	SUE!	.1259	1.60%	20291	1961.2	. 600	2473	2.0.2	30303	1.267	
	1077	1000		235	24	oa	335	235	1170		1635	235	1620	2/05	2335	235	2570	2805	2926	235	1000
	18 12 IN	(TEWS	CONTE		8	R	4	01	50	3	8	9	8	8	100/	01	110	867	125	8	

6

O

£. 29

SALAR RESIDENCE

a realized and the second s

inter and
TE A	J. 3	(ouni)			A ILL	A M TO			O ev Env	N TT H	C M F	0	962 8 ₩		A N	S	PA AT MC 660	GE I	NO.	0. 975 0	1 B	<u>.2,1</u> R=52 Spar	4 53 ro
		2 2 5			0 00	V2 0	0- 40	2	36 0	1170	137 0.	20	10	24	8	12 .0	0.140	125 0	120 0	0. 211		Nell	
		2 20			X 00	52 . Q	53 .01	8. S	17 -00	11 .00	20.00	20 00	0 60	70 54	20	97 .00	10- OC	<i>10</i> 101	10. 61	20 62		COCH	
		7		2	80 20	10 - OG	3 64	5.64	3 01	10.4	10 5	7 00	1.02	5	2	3 00	53.02	55.03	E0. 2	3 08		MG.	
591		107		0	300	1-00	- 001	- 04	7- ac	100-0	- 00	-00	200-1		Ş	000		1-00	1-00	-061			
108		10 10	• •	0	.023	1950	000	.cas	000	1050	247-	cro-	Edit	ner-	3	also	.2101	2301	.236	0200		D MO	
24 8	SA	507	1	0	EXO.	0280	0320	1890	1640	SSS.	1520.	SLID.	64.00	6660	.1160	0146	8121	1367	1133	0178		127	
200	NT IO	8	1	0	GAED	2070	6050	200	1361	1665	20,055	240	2445	2730	3421	6610	1222	3420	3722	0215		400	
191	10	7	ł	0	0350	2570	ESS	1100	202	1572	ere.	ano	242	2602	2300	0276	142	3451	30.3	0326	-	1000	
	TYON LECT.	¢.	- +	0.	6010	302	ster	المغ	oer.	Lan		5	-	600	2005	NAC.	726	396	Sak	5270	 	51/2	22.2
00	DES	50,		0	2	9756		7		`	-	1		7	-		~	2				2110	2757
C.Z.E.	DE	V V			0 223	0 0	53	62	065	8	53	X	22	64	0	36	2	55	3	8		2	01
New New		<u>ч</u>			8		2 6	0 00	5	11 31	5 .34	10- 01	R 7	6 5	9	2 -11	12- 64	10-20	8	3 ./5	4	<u> </u>	
2		59		0	50	3	ž	.065	EOZ	29	23	103	55	2		XO.	223	.623	Ry	667	10	1. C.	
r a		200	1	0	NOEO.	255	-	2002	185	198	13er	5410	2.00	2491	240	aer	SARE.	NCE.	N.S.	200	195	200	
7.9.01		100	1	0		3402	No.5	0510	7162	S	2823	- 196	1967	1801	16322	39,70	2.154	2.569	2.7329	225	Maint	NNO.	
	7072	1	0	235	24	700	335	235	9211	ŝ	1635	235	1878	2145	2335	235	252	2005	2920	235	3020	1 + 15 0 2 00722	1 Am
	***		0	2	20	R	Ş	Q	8	8	R	9	8	8	100	8	91	120	125	0/	/29	NOTE:	

ļ

(

()

K

Ε.

L.

· 撤 至

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.
CHECKER	MISSILE SYSTEMS DIVISION	REPORT NO.
DATE	Struct & Envire Mach Depart	MODEL NO.
ADI11_1972	Struct, & Envir, Test Report	Sea Sparrow
N		9
390		
K X S		n de la companya de
X S S		
NS 8		Š.
SNN		- R
99 2		NY
		The second se
NS S		R
		0
-913 9		
3		
\$ 8	8 8 8	8 5
50722		

			J	•	Y	ou	ni	.s		Τ	R	<u> </u>	Y	7	Γŀ	-	E	0	N		С	0	N	5	P/		N	Y	Τ	PA	GE	NC),		1.	.2	.1	6	
	KE	R								1	M	1.1		ī	L 1	t		Y	8 T	ĸ	M		D	1 1		\$	0	N	Γ	RE	PO	RT	NO		BI	<u>ک</u>	62	53	;
TE	Ar	ori	1	1	.9'	72				1	St	ru	ct		3	. 1	En	vi	r.	 Т		+-	R	An	or	•+			╈	мо	DE	LM	10.		Se	<u>.</u>	5	na	
										Ľ.	_							<u> </u>					1(<u></u>	<u> </u>		pu	
			1									1.5																											
						 .	1	4	·		 				4																-	ιĤ				10		1	•
		: 1	Y) 			•													:		-				•											Ì		:
··· •			U O	• • •=•			0	4										+			-							ļ						•		10	§+	· · · · ·	
•			Z I		 :								¢,	- - 										-						بر به ا							3		:
	4 1	• • •	2						- : - ;						Ħ					b .:	-	ά.						İ.	•	-					+	0		 	
••••			0	••••																							9		ni-		•			•••					4 • • • 5
			¥					R					3					2				Ś.				1	2				27		Ĭ			o	• • • •		
-			• • •			L.		Ì	:				Ŀ							Ľ,										1				i i The				 +	
									••;	24 1997		C C				76].									~		1	~							
	귉						-				 	+	<u> </u>		<u>.</u>						-	-										-					• • • •		ļ
	Ň		. İ .		•••••	T						ļ	-					-		-		-								÷	-						• •		
<u></u>	È		. i.			+		÷																						<u>.</u>		-			+	0		1	i.
nini huit	SI.			• •	• • •		Ø.							il:										TH I													ž.		1
	đ	•	Ţ	 				Ţ		7																								;- -		0	Ì		
S [-]	ų		8											4																						4	Ś		
	Q.	.:	1	:::					-									9	•												4					Ø	2		
	3		ŝ			ļ														Ţ																<u>m</u>	1		
8	Ň.		g					4			.		44	1							-			#							1				4		\$:
ġ	SH:		÷					+				+		÷	H			Ħ	1		i F										Ť		•		4	•			<u> </u>
	31		·¥		-			5					•																		<u>, 1</u>	-	-		9		•••	 	
	S	·	-+-			<u> </u>		1	9	72	E	E Z	43	79	10		17	1	} -	(2)	TO.		1		ZJ	0	90	7	27	AI)		4					 ::		
S.																																					:		
7																																							
	ξĮ.																																			0	_		
1	dl.	<u>-</u>	:. .		••••		0																#										-	- +=		×	••••		
	-						-	ф.					-																		-			-	-	91			
-			Ħ					-		~																								-			<u>-</u>		
			çi	 			-							4.	h		,																-	44	+	<u>4</u>	\$H		
			2			ļ.											**	a						Ħ	iii:						+		+			Ì		•	
•••	1																				Ţ.													+++	Ť	θĘ			 : :
			S.																						町									ľ	T				
			9																					T		9		H.								29	21		
:: 	-	<u> </u>	4			<u> </u>	Щ							Щ		Щ			ļļļ							Ц	Щ							1	4	0			
			Ę				44	Ę						4								8		4		ł					8			.1:.	d	-			
:	-		-				<u>-11:1</u> 	Ŧ	8	; ;;	22	3			-	27		7 7	77	7-	77	焸		#		0	-2	<u> </u>	277	77	÷			•	<u>.</u>	···· ÷-			
							-	-						+-										H	+ -					H	+ -			.					



.





ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.	1.3.0
	MISSILE SYSTEMS DIVISION	REPORT NO	BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO.	Sea Sparrow

. د. د. که تلاوین

SECTION 1.3

STATIC LOAD TEST NO. 2

Form No. V-1028

and the state of the

ہ ۳۰

3

CRIMP?

A CONTRACTOR AND A DECK

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO. 1.3.1
	MISSILE BYSTEMS DIVISION	REPORT NO. BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Sea Sparrow

STATIC LOAD TEST NO. 2

OBJECT

遊鷹

The object of this test was to determine the failing strength of an additional folding wing with only the aft locking pin engaged, the most critical condition as determined from the critical loading survey, and to obtain photographs showing the general overall pattern of how the stresses developed throughout the inner wing panel. CONCLUSION

It can be concluded from the results of this test that the folding wing tested, with only the aft locking pin engaged, failed at 122% of the temperature corrected design limit load.

DESCRIPTION OF TEST ARTICLE

The Folding Wing Assembly used for this test conformed to the Reference (a) drawing, and is the same folding wing used for the critical loading survey.

INSTRUMENTATION

The folding wing had a photoelastic coating on the inner wing panel bonded during the previous critical loading survey. That coating was observed and photographed at specific load levels to obtain the general overall stress pattern of the inner wing panel.

LOADING AND RECORDING APPARATUS

The loads were applied to the test article by the use of a whiffle-tree arrangement, which appro-

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO. 1.3.2
	MISSILE SYSTEMS DIVISION	BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Sea Sparrow

LOADING AND RECORDING APPARATUS (continued)

priately distributed to the wing the total load that was applied at one common point by a hydraulic cylinder activated by a hydraulic hand pump. The load developed was measured and recorded with a Baldwin-Lima-Hamilton electric load cell and load recorder combination.

LOADS AND TEMPERATURE

The loads were applied to the test article at the locations shown in Figure 6 on page 1.3.5. The design limit loads at those locations are shown on page 1.3.5, also. Those load values and locations, which simulate the airload distribution, both chordwise and span-wise, of the folding wing, were obtained from the Reference (3) document.

The static load test was conducted at room temperature. The in-flight temperature at the maximum thickness area of the outer panel of the folding wing is 159°F, as shown in the Reference (4) document.. That location, where the aft locking pin engages the outer panel, analytically is the most critical area. To reflect the degradation on the material properties of the outer panel, the applied loads were increased by 6% as shown in the Reference (5) document.

TEST ARRANGEMENT

The test arrangement shown in Figure 6 on page 1.3.5, shows the method used in supporting the test article. The test article was secured to a test fixture which contained an actual AIM-7E missile wing shaft assembly. That test fixture was mounted to a rigid test bulkhead.

A MARCHARD PROVIDENCE

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.	1.3.3
	MISSILE SYSTEMS DIVISION	REPORT NO	BR-6253
DATE April 1972	Struct, & Envir. Test Report	MODEL NO.	Sea Sparrow

TEST ARRANGEMENT (continued)

one of the second

T P BE BELLE. R. P.L.

1976 - 1976.

Late strange a

O

The test article was mounted with the chord planes of the wing in the vertical position. That test arrangement simplified the test instrumentation setup for viewing and photographing the coated area of the wing.

The test loads consisted of eleven concentrated loads which were connected to a common load point by means of a counter-balanced whiffle-tree arrangement as shown in the photograph of the test arrangement on page 1.3.6.

To apply the loads to the folding wing, steel wire cables with swaged ball-end fittings on one end were used. Those wire cables were passed through holes which were drilled in the folding wing at the load points. A spherical ball end-mill was used to countersink one side of the holes. Those holes were small and had a negligible effect on the strength of the folding wing. The load on the outer panel of the folding wing was much greater than the other individual loads, and to prevent any local failure at that point, a 2-inch diameter steel pad with a rubber washer was used to distribute that load. TEST PROCEDURE

The loads were applied to the folding wing in 10% increments of the temperature corrected design limit load. At selected levels, photographs of the developing stress pattern were taken.

ENGINEE	R	`	DAVTHEON COMPANY	PAGE NO.	
		Younis	RATTILE ON BOMTANT	REPORT NO	1.3.4
			MIEBILE SYSTEMS DIVISION		BR-6253
DATE	April	. 1972	Struct. & Envir. Test Report	MODEL NO.	Sea Sparrow
The second second second second second second second second second second second second second second second s					

TEST RESULTS

The folding wing, with only the aft locking pin engaged, failed at 122% of the temperature corrected design limit load as the outer panel ruptured in the area of the aft locking pin engagement. The values at failure for the shear and bending moment at the root of the folding wing were 2840 lbs. and 21,290 in-lbs., respectively. Photographs of the failure are shown on pages 1.3.7 and 1.3.8.

Photographs of the developing stress pattern were taken at 30%, 50%, 70% and 100% of the temperature corrected design limit load. Those photographs are shown on pages 1.3.9, 1.3.10, 1.3.11 and 1.3.12, respectively. Unfortunately, the photoelastic material developed a crack at the highly stressed aft corner after 50% design limit load had been attained. However, the photographs () show the general overall picture of how the stresses developed throughout the inner panel.



観年















ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO. 1.4.0
	MISSILE SYSTEMS DIVISION	REPORT NO. BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Sea Sparrow

1.003281-1814

*

(·

SECTION 1.4

TORSION BAR ENDURANCE

AND RELAXATION TESTS

Form No. V-1028

ENGINEER	J. Younis	RAYTHEON COMPANY	PAGE NO.	1.4.1
		MISSILE SYSTEMS DIVISION	REPORT NO	BR-6253
DATE	<u>April 1972</u>	Struct, & Envir, Test Report	MODEL NO.	Sea Sparrow

TORSION BAR ENDURANCE AND RELAXATION TESTS

OBJECT

4-1-1-1

The object of these tests was to determine the number of cycles the folding wing torsion bar could sustain prior to failure when subjected to selected torsional shear stress levels, and to determine if any relaxation trends occur after repeated cycling.

CONCLUSION

It can be concluded from the results of this test that there are no significant relaxation trends in the torsion bar, for the torsional shear stress levels attained during test.

DESCRIPTION OF TEST ARTICLES

The torsion bars, which are integral parts of the folding wing assemblies, conformed to the Reference (b) drawing. The torsion bars are fabricated from 1890 nickel maraging alloy steel, grade 350, and are heat treated to RC 57-61. A sketch of the torsion bar is shown in Figure 7 on page 1.4.5.

INSTRUMENTATION

Micro-measurements foil-type strain gages were bonded to each torsion bar. Those strain gages were wired to a Bristol punch-type strip chart strain recorder, which was operated continuously during the test. The sole purpose of the strain gages was to record when failure occurred, where a condition of zero strain indicated failure. The number of cycles to cause

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.	1.4.2
	MISSILE SYSTEMS DIVISION	REPORT NO.	BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Se	ea Sparrow

INSTRUMENTATION (continued)

failure of each torsion bar was then determined, knowing the paper speed of the strip chart strain recorder and the frequency of the applied loads.

LOADING AND RECORDING APPARATUS

The loads were applied to four torsion bars simultaneously by means of a rack and pinion gear arrangement, which are an integral part of the test fixture. A hydraulic power supply was used to activate a hydraulic actuator which in turn drove the rack gear. The hydraulic actuator was driven by servo valves which were controlled by means of an electronic console. A Hewlett-Packard low frequency generator was used to obtain the desired frequency and amplitude.

LOADS

E i

The torsion bars were subjected to selected maximum torsional shear stress levels of approximately 120,000 psi, 140,000 psi, 160,000 psi and 180,000 psi.

TEST ARRANGEMENT

A test fixture was designed and fabricated so that four torsion bars could be tested simultaneously. A photograph of the test arrangement is shown on page 1.4.6.

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO. 1.4.3
	MISSILE SYSTEMS DIVISION	BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Sea Sparrow

TEST ARRANGEMENT (continued)

The loads were applied to one end of the four torsion bars simultaneously by means of the rack and pinion gear arrangement. The other ends of the torsion bars were locked in place at specific preset angles, which are the differences between the maximum outer wing panel rotation of 135 degrees and the calculated angles required to attain the selected maximum torsional shear stress levels. The pre-set angles induced a selected negative stress so that when the test was conducted, the torsion bars were cycled between the selected negative stress levels and the selected maximum positive stress levels.

The angles required to attain the selected maximum positive torsional shear stress levels were calculated using the formulas shown in the enclosure on page 1.4.7. Also shown are the calculated torques required to attain the maximum positive stress levels and the pre-set angles.

TEST PROCEDURE

Prior to testing, the torques required to twist the torsion bars to the specific angles required to attain the selected stress levels were measured and recorded for each torsion bar. The torsion bars were then locked in position at their

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.	1.4.4
	MISSILE SYSTEMS DIVISION	REPORT NO.	BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO.	ea Sparrow

TEST PROCEDURE (continued)

specific pre-set angles. The torsion bars were cycled at the maximum outer wing panel rotation of 135 degrees at a frequency of 0.1 cycles per second. At each half-hour interval, until failure occurred, the endurance test was stopped and the torques required to twist the torsion bars to the specific angles required to attain the selected stress levels were measured and recorded for each torsion bar.

TEST RESULTS

12

Four torsion bars were tested and a table of the test results is shown on page 1.4.7. Also, a S-N curve of the maximum torsional shear stress vs. the number of cycles to failure is shown on page 1.4.8.

It should be noted that the torques required to twist the torsion bars to the specific angles required to attain the selected stress levels, which were measured and recorded prior to the test and at each half-hour interval, remained constant throughout the entire test.



ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO. 1.4.6
	MISSILE SYSTEMS DIVISION	BR-6253
DATE April 1972	Struct. & Envir. Test Report	NODEL NO. Sea Sparrow



(⁻⁻⁻

Torsion Bar Endurance and Relaxation Test Setup

	er J. Y	our	nis		R	AYTHE				<u>NY</u>	REPORT NO. 1.4.7
ATE	April 1	972	2		St	ruct. & I	nvir	. Tes	t Repor	:t	BR-6253 MODEL NO. Sea Sparrow
						pse :	/M.*	(0)	X106)		51742 07124
CATAS.	NUMBER OF CYLLES TO FPPLUME	7450	0626	060'01	10,630	1. 57965 - 10 18.	(.09025) DE INERTIA-	7 - RADIANS	28-9 56 (10.7		C. JUNETE
7257	ALPSUIZD & TURQUE AND ANDLE OF ANDLE OF (M205.)	205	061	/60	130	ndunac) marsana. Sans Janahisana : 3	PADINS - IN.	HEELINE LENG	DOULUS OF SUL		Sance Parts
ST RESULTS	CALCULATED TURGUE FUE ANGLE OF MAR. STREES (INLOS.)	208	185	162	/39	<u>WMER</u> 03 = 7 7 = 2		9 1 1 1	0 - W		
E OF TES	PRE-SET PAGLE	0.	15.	30.	\$5°	X 4			E NOUR		Sancie Sancie
1881	CALCULATED PAVGLE Far MAX. 57RESS	1350	126•	1050	-06	£ ; <u>77</u> € ; 1		1 <u>5</u>	ENERY HAL		TORSION BIR
	SELECTED MARK-STARS LEVEL (psi)	180,000	160,000	140,000	120,000	* "I	NOLALI	Tr3 RND 6	S, MERSURED	7257	MELE (0.)
	Tarsian Bar	8	B	U	٩	• • = = <u>→</u> +	BY 500	$\mathcal{T} = \frac{0.5}{2}$	THE TURNER	THE ENTRE	10K SM
Forn	A No. V-	102				0			# <u>REF.</u>	THE T	

:

-4:97

9

Ø

HAGE NU. 1.4.8 COMPINY ENGINEER J. YOUNIS RAYTHEON HETWHEINU. BR-6253 DIVISION I. K. M. S Y to CHLUNER MILIIII 57 MOULL NU. SEA SARAHOW TEST REPORT STRUCT. & ENVIR. APRIL 1972 DATE 1,000,000 <u>.</u> TORSION BAR MATERIAL- 1890 NICKEL WARAGING STEEL, GRADE 350, AC 57-61 SN CURVE- MAK. TORSIONAL SHEAR STRESS VS. NUMBER OF CYCLES TO FAILURE FRILURE Ś 100,000 CYCLES 9 ູ່ ເ TORSION BAR TOPSAON BAR "B" BAR 40 Tarsion BAR "A" NUMBER TORSION 41101 10,000 NUSHS R TUNOISYOL (E-01× 150) 5538425 Š \$ 8 10:01

in the second states

ENGINE	ER Vounie	RAYTHEON COMPANY	PAGE NO.
	U. YOUNIS	MISSILE SYSTEMS DIVISION	REPORT NO.
DATE	April 1077	Church & Brude Bert Bereut	MODEL NO.
	April 19/2	Struct. & Envir. Test Report	Sea Sparn
	1 N		
i .			
		SECTION 1.5	
	4_	NFLUENCE COEFFICIENT STUDY	
·			

eterio di teri

and the second state of th

1. 1212. 2111. 2111.

,

EN	GINEER	J.	Younis	RAYTHEON COMP	ANY PAGE N	1.5.1	
				MISSILE SYSTEMS DIVISIO	N REPORT	TNO. BR-6253	
	TE Apr	1	1972	Struct. & Envir. Test Repo	ort MODEL	NO. Sea Sparro	эw

INFLUENCE COEFFICIENT STUDY

OBJECT

いた。「「「「「「「「」」」

The object of this study was to obtain Load vs. Deflection measurements at various locations on the folding wing so that an influence coefficient matrix could be generated.

DESCRIPTION OF TEST ARTICLE

The Folding Wing Assembly used for this study conformed to the Reference (a) drawing. The inner wing section of the assembly is a casting fabricated from AMS 4229 aluminum-alloy (KO-1) tempered to a T7 condition. The outer wing section of the assembly is a casting fabricated from A356 aluminum-alloy tempered to a T6 condition.

INSTRUMENTATION

Deflections of the test article were measured at the locations shown in the sketch in Figure 8 on page 1.5.4. Ames dial indicators were used to measure deflections.

LOADS

A single 100-pound dead weight load was suspended from each of the load locations shown in the sketch in Figure 8 on page 1.5.4.

ENGINE	ER J.	Younis ,	RAYTHEON	COMPANY	PAGE NO.	1.5.2
			MISBILE SYSTE	MS DIVISION	REPORT NO.	BR-6253
DATE	April	1972	Struct. & Envir.	Test Report	MODEL NO. Se	a Sparrow

TEST ARRANGEMENT

The test article was secured to a test fixture which contained an actual AIM-7E missile wing shaft assembly. That test fixture was mounted to a rigid test bulkhead.

The test article was mounted with the chord planes of the wing in the horizontal position. That test arrangement simplified the setup for the instrumentation and the loading linkages.

The influence coefficients of the folding wing were determined for a 35-point grid network as shown in the sketch in Figure 8 on page 1.5.4. Deflections at all the grid coordinates were measured and recorded for all combinations of a single load applied at one location at a time.

To apply the load to the folding wing, steel wire cables (1/16 inch diameter) with swaged ballend fittings on one end were used. Those wire cables were passed through small holes which were drilled in the folding wing at the load and deflection points. A spherical ball end-mill was used to countersink one side of the holes. Those holes were small (No. 36 drill) and had a negligible effect on the folding wing stiffness.

Deflections were measured by means of Ames dial indicators which were secured to a rigid framework. Small stranded steel wires (.015 inch diameter) were attached to those deflection indicators. The

Form No. V-1028

語言語語言語言語

ENGINEE	ER J.	Younis	RAYTHEON COMPANY	PAGE NO.	1.5.3
			MISSILE SYSTEMS DIVISION	REPORT NO.	BR-6253
DATE	April	1972	Struct. & Envir. Test Report	MODEL NO. Sea	a Sparrow

TEST ARRANGEMENT (continued)

other ends of the steel wires were attached to short pieces of aluminum-alloy tubing. Those pieces of tubing straddled the ball-end fittings of the loading cables, and were bonded directly to the top surface of the folding wing.

Photographs of the test arrangement are shown on pages 1.5.5 and 1.5.6.

TEST PROCEDURE

E

The following test procedure was performed at each of the 35 loading points to eliminate possible errors from test fixture movement: A 100-pound dead weight load was hung from a loading point and then removed. After recording zero-load deflection readings, the load was again applied and deflection measurements at all points were recorded. The load was then removed and the zero-load deflection readings recorded again prior to the next load application.

TEST RESULTS

A matrix showing the net deflections occurring at all loading points, due to the application of the 100-pound dead weight load, is shown on page 1.5.7.



.





											1			:				. ك مىرى	4 J.J.	No.	TENT.	Szca	đ Q	413	1EO	z	9. 0	PAI	ž		(5		
																		ي سيد				i		4.4	1	2 -	0 	ŋ	2	Ĩ	. ' į	29	52	,
				200		g G	200		5	(all	>								ä	7	197		5	L'	2	2114	7257	S	1-1	-		5 435	Aure	1
	- 4 1	1001	5	222	C S			20	235	NO C	è	100	6.4	040				1	 															Γ.
1		N	m	*	in in	6	6	0	6	2	1	N	8	~	*	2	2	5	2	ñ	22	23	R	53	8	2	2	5	6 0	ŝ	6	5	'n	ιT
	356.	3	2	12752	2		2	3	2	. to 6	4 52	y. X	3	12.00	A A	100	5	1	38	25	Sores	LEN	Les Contraction	ž	2	i L	9 2	10-150	13 60	<u>.</u>	<u>के</u>		10	21
2	3	13	1	545	1000	27.20	2 Contraction	TON	2	ŝ	5	8	5	0C-111	50 8	2	7	1 O.	2	8	26.00	16:00	đ	B		1	1		20 20	2	3	5		ะ
m)	0 5000	100	1244	5000	•	т. U	S.	280	1.51	Š	-	2	2		20	98	23 046	200-	2-5	- 0033	51.00	2100	0	-	1	5	ëL o		8	0-10		8		N
*	28.20	8	3	Ĩ	ø		- 200	L'EL	2	ہ لا	2	Y	_	8	2	2	34	8	0	100	8	2	3	100		5	2	10				2	20.	<u>ज</u> ि
S	1233	2000	2 X	1	0	5	0	0	RJ RJ	8	2	2	2		2			20	á	2	5.002	15.0	9656	587	2	5	640	No.		8	× 16			<u>-</u>
v	(car	1000	2 and	0	0	1	100	1	Y	0	2	2		2	ৰ দ্বা	2	1	100	200	Ra	8		285	3045	5		1		R					
~	KN.	- 15.00	-	1	Ì	2	1	R	Ï	T	0	5	4	3	3	-	2	2	5	3	•	200	5930	500	3			9						وال
8	Erz	R.	The second	3	0	2	2	X		<u>P</u>	P Noo	3	2	2		2	1	2	1		2	3			2	30								1
9	222	2		Ï	3	Ĩ	Ś	2		2	-	2	1	3	5	40-67	2	1				9 115	9069											-
2	54.2	1	5	ġ	Ĩ	Ì	2	ŝ	R	Ż	2	1	3		2	5 2	2	×.		ã	5	1600	200	5833	Î			2750		8				5
11	ALLAN .	100	10200	326	2	0	100	1	277	ŝ	-5002				2	6	3	2	2	2	2		560.								1			<u>ا</u> ۽
ø	100	1 1100	200	2004	Ì	10	Ì	0	25	F	Ì	1	2	2	र ड	2	2	3	2	200	3		410	3		2	52							
3	-	ž	۔ ہ	ï	Ĭ	-	8	q	1	Ì	2	10	ş	<u>a</u>			2	5	500	Ere	-	816	2	1			5	3	1 R		- - -			Ti
2	Ĭ		Per K	Ì	ł		000	11/10	200	ł	0 500	2 62.0	5	2	2	1	2	2	9	625	X		3.8	ş			R R		3	R K				ŗ
2	I			Ì	Ī	13	2	12	30	1	and the	2	- C.	<u>:</u>	5	1	ž	5	1 012	5	5	1. See	2410	3	R	म्	2	2	द	6	2	1	2	
*	2	1	K	18	1	Ĩ	I	194	1	24	×	24	a Ma	P. 1.	20/2		2 4	10%	2.0.	8	2421	*	1910	Gette	5	ŝ	22	0		3	2	8.	2	şΓ
9		1	8	3	ł	0	Ĩ	4	35	Ş	2	- Law	2	10- 1560	2	4	111	eve 1	2	2	011	51.0	7210	5122	ł	-	4	5		X	i. R	2	5. 13	र
R	T	8	1	1		Ī	3	18	5	. Nor	2000	line in	- 6-	0-1-0	र	2	2	Ĩ	20-6	6.0	ž	613	N.	Ş	ş	न्ने	2	8	3	8		5		
\$	Ì	0	Ĩ	ł	Ĩ	3	500	2200	-	150	* *	ŝ	5	à Y	र	5	2	2	5	2	246	9, j	2,6	2	3	द्र	2		3	2	*	19 67		2
8	ľ	í N.	I	À	1	OBSE.	4	5110	ì			1		1	ž	र घु	2.04	3			*		3		X	2	2	2		5		26 A/		
2	¥.	8	A.	200	20	2202	123	21.70	1		100	3	ę	2	2	<u>र</u> इ	24 .0.1	2	2		2	2	5	ł	1	5	3		2				-	
22	400	kno		d	110	25	3	3	3	F	3	2 5.4	ŝ	r.	r X	3	5		2	3	4.0	ġ	5	8	(Re	1540		8			8			
23	2 B	8	3	N.	-	2	1	1	2	5		ł		÷.	द	3	7		3											1				13
N	S	1000	1	3		ž	7	9.00	ŝ	È	2	ş	1	6 6	<u>वे</u> ध्		ब व २ २						162	E.	Ż				- 1 - 1 - 1 - 1 - 1 - 1 - 1 - 1 - 1 - 1	2 2	*	1 14	2.4	Tī
2	2	2	T		é la	1			Ċ	t		1			<u>i</u> 								1	20.4			50.0	878.0	11/0	10 13	g	36 1.4	2 : H	6.
×	Sans-	3	3	Ì		2.2	8	X			9	2	5	2	2	2									S.				22.2	0 50	-	1.6.10	2	<u>.</u> 2
23	N.	Ę	ĩ		2	Ì	3		ŝ	3	1	1	ţ		2	<u>e</u>	5		1	8											5	÷ +	13	1
R	0	2	2	ĩ	5	ŝ	3	\$	5	ŧ	2	<u>s</u>	ġ	7- 1950		5	4 5	5		ġ		3							3			13	6	2
67	1	3	2000	1200	Ĭ	8	E a	3	S.	2000	Sion	2	200	2	9	2	₹ ¥	হ। দুা	2		10.1	\$	1150							2	2	5 1 44	1	Ta
96	1615-	ž	S	1000	ł	6(20	5	8	ł	203	3	100		2	27	4 5	d K	e e		5	2.20		C I	(2				
ì	0	ł	2	1	5	ĩ	3	2	8		2	2	2	3	5	3	3	5	10 K		20		10	5	à									12
A	ų.	ž	ì	2020	3	100	\$605	1.0	È	8	27	53	22	5	5	à	20. 27	23		1		ŝ		8										1 5
R	100	, inc	Ì	1001	1	0	0	200	200	¥	0	2000	AL-00	*	1	2	2	2		1		4	5											
ŝ	1	0	ž	सग	-	Geo	ÿ	9	8	And	000	512	8.0	0.0	<u>व</u> २	2	X X	103		600		5	110	1								1		
35	0075	10		2	100	No.	54.0	0.1			2	5.R.	Wer	01.(16	1	2	3		Y S									Ì						

ه ا

5

(
ENGINEER	J. Younie.	RAYTHEON COMPANY	PAGE NO.	200
		MISSILE SYSTEMS DIVISION	REPORT NO.	BR-6253
	April 1972	Struct. & Envir. Test Report	MODEL NO.	a Sparrow

SECTION 2

STRUCTURAL DYNAMIC TEST

€. ⊾

s...e

¥. -

.

ENGINEER J. Youni	RAYTHEON COMPANY	PAGE NO.	2.0.1
	MISSILE SYSTEMS DIVISION	REPORT NO.	BR-6253
DATE April 1972	Struct. & Envir. Test Report	NODEL NO. Se	a Sparrow

RANDOM VIBRATION TEST

OBJECT

9172 9172 9587(9387) 9388

に、私の物学派を

6

The object of this test was to determine the dynamic characteristics and the vibrational stress integrity of the folding wing assembly.

CONCLUSION

It can be concluded from the results of this test that the folding wing assembly can successfully withstand the random vibration environment specified in the Reference (6), document.

DESCRIPTION OF TEST ARTICLE

The Folding Wing Assembly used for this test conformed to the Reference (a) drawing. The inner wing section of the assembly is a casting fabricated from AMS 4229 aluminum-alloy (KO-1) tempered to a T7 condition. The outer wing section of the assembly is a casting fabricated from A356 aluminum-alloy tempered to a T6 condition.

INSTRUMENTATION

Instrumentation for the test consisted of three Endevco minature accelerometers, one fixed to the wing in the root area and used as the control accelerometer, one fixed to the wing in the tip area and one fixed to the wing at the hinge line. The control accelerometer output was plotted to show the equalized white noise input spectrum and the dynamic characteristics of the folding wing at the control location.

Form No. V-1028

ENGINEER	J.	Younis	RAYTHEON COMPANY	PAGE NO.	2.0.2
			MISSILE SYSTEMS DIVISION	REPORT NO.	BR-6253
DATE	Apri	1 1972	Struct. & Envir. Test Report	MODEL NO. S.E	a Sparrow

INSTRUMENTATION (continued)

The two read-out accelerometer outputs were plotted to show the power spectral density response spectrums. A tape recorder and an X-Y-Y' recorder were used to plot the data.

TEST EQUIPMENT

The following test equipment was used during the test.

1 Ling Model A275-Vibrator

1 Ling Model 40/60 - Amplifier

- 1 MB Model T589 3K Hz Random Equalizer/Analyzer
- 3 MB Model N-400 Zero Drive Signal Conditioning Amplifiers
- 1 Endevco Model 2271 Accelerometer (control)
- 2 Endevco Model 2200 Accelerometers (readout)
- 3 Ballantine Model 300 Voltmeters
- 1 Precision Instruments Model PS-207A Tape Recorder
- 1 Honeywell Model 540 X-Y-Y' Recorder

TEST ARRANGEMENT

The folding wing was mounted to an operational AIM-7E Hydraulic Control Section Shell in order to include proper wing hydraulic restraints and any wing-body coupling effects. The Hydraulic Control Section was hard mounted at two locations to a test fixture, which was secured to the vibrator.

Photographs of the test arrangements for the random vibration tests along each of the three principal axes of the folding wing are shown on pages 2.0.6, 2.0.7 and 2.0.8. To ensure stability of the

Form No. V-1028

ENGINEER J. Younis,	RAYTHEON COMPANY	PAGE NO. 2.0.3
	MISSILE SYSTEMS DIVISION	REPORT NO. BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Sea Sparrow

TEST ARRANGEMENT (continued)

of the test support shell during test, an additional uninstrumented folding wing was mounted to the Hydraulic Control Section Shell directly opposite to the instrumented folding wing for the transverse and longitudinal random vibration tests.

Random vibration tests were conducted along each of the three principal axes of the folding wing to the levels specified in the Reference (5) document.

TEST PROCEDURE

C

ġ.

The folding wing, along each of its three principal axes, was subjected to an equalized white noise wide band random vibration spectrum of 0.04 g 2 /Hz over the frequency bandwidth of 100 Hz to 1000 Hz with a 6 db/octave roll off between 10 Hz to 100 Hz and between 1000 Hz to 2000 Hz. The random vibration was applied for a time duration of 5 minutes along each of its three principal axes. The outputs from the control accelerometer and the two read-out accelerometers were tape recorded.

TEST RESULTS

The tape recordings from each random vibration tests were played back through the Random Equalizer/ Analyzer and X-Y plots were made of the power spectral density spectrum (g^2/Hz) input and response accelerations by means of the X-Y-Y' recorder.

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.	2.0.4
	MISSILE SYSTEMS DIVISION	REPORT NO.	BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO.	Sea Sparrow

TEST RESULTS (continued)

Those plots of the random vibration test in the vertical direction are shown on pages 2.0.9, 2.0.10 and 2.0.11. Those plots of the random vibration test in the lateral direction are shown on pages 2.0.12, 2.0.13, and 2.0.14. Those plots of the random vibration test in the longitudinal direction are shown on page 2.0.15, and 2.0.16 and 2.0.17.

The data for all random vibration tests were plotted on the semi-logarithmic graph paper recommended for use with the X-Y-Y' recorder. The Y-axis, which is logarithmic represents the power spectral density spectrum (g 2 /Hz) and the X-axis represents the frequency.

To better understand the frequency scale factor it should be noted that the 3000 Hz Random Equalizer/ Analyzer contains eighty (80) filters which represent full scale from 0 Hz to 3000 Hz on the X-axis. Those filters are not identical and vary in band width from 12.5 Hz (filters 1 to 16), 25 Hz (filters 17 to 32) and 50 Hz (filters 33 to 80). Each filter represents 0.1 inch on the X-axis and to determine the frequency at a specific location on the X-axis, that distance should be physically measured and then the summation of the frequencies of the specific filters within that distance will determine the frequency at that location.

A plot of the input at the folding wing root has been superimposed on each of the response plots so as to obtain a clearer picture of the dynamic characteristics at the hinge and tip area of the folding wing.

()

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.	2.0.5
	MISSILE SYSTEMS DIVISION	REPORT NO.	BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Se	a Sparrow

TEST RESULTS (continued)

語言語の語言語を考えていた。

聖正正常な

 \bigcirc

Visual inspections of the folding wing were made after each of the random vibration tests. In each case no visual damage was evident.





如何是如何,所知不能是是不可以来更少的是是在此来就都是一些。"他们的情情是是是了我的影响。 第二章

のないないのである。

いいのかいないので、こののないので、

Þ



調査

à

	N PINK	.				VEN TANDES	RAVTHEO	N COMPONY	Train 11, 2.0.5
		WWWT			ă	AFA 192	STREE (CM	L'YEU REPORT	1000 m 500 244 4
		1 - 40 1 - 1 1 - 1 1 - 1 1 - 1		• • •					
	**	·						- - - - - - - - - - - - - - - - - - -	
	¦ •	1.1 1.1 1.1 1.1 1.1 1.1 1.1 1.1 1.1 1.1			; ; []			· · · · · · · · · · · · · · · · · · ·	
		···;	 						
		1		 					
	 .!	· · ·	• • • • • • • • • • • • • • • • • • •	••••			· · · · · · · · · · · · · · · · · · ·		
	. . .	[] 	· · · · ·		 				
					· • • • •			•	
	-1								· · · · · · · · · · · · · · · · · · ·
	_ _ ·			 - - -					
	- -								
	 					• • • •			
	11:1 ''		11			,b.,			
	يم. ابر			1 1 1 1 1			• 		
				1		11: 1 1 11: 11:		· · · · · · · · · · · · · · · · · · ·	
		G					• • • • • • • • • • • • • • • • • •	· · · · · · · · · · · · · · · · · · ·	
					· · · · · · · · · · · · · · · · · · ·				
			3		- - - - -	.]] 		ן יייי 	
					**! 		····		
			····		•••••• : : : :	····			10,120
					** 			RANCE	NO. 01
									ENTERS THE
								W 24 5	1 6 25
				·			-	200 74 600	16 25
	ľ,	؛ ، الــــــــــــــــــــــــــــــــــــ		····			 i ;	Call at 1942	05 1 50 10
					, 7	· · · ·	• • • •	ENCNE	1777 = 0.1 INCH
	-			-					
	ial# 1				-				
	1								
				; . 					
	111	:: . 1		 			• ••		
	.1M	; ;1' 	· • •	, 		111			
	1								
	-				· · · · ·	- - - - - - - - - - - - - - - - - - -			
	, i i					· · • - 			
			•		.	•			
	:11 		- - - -		4 8 47	**** :			
	15 								
			••••	• •	, , , , , , , , , , , , , , , , , , ,			• •• •••	
		· ·	.	- - 					
	10		!				· · · · · · · · · · · · · · · · · · ·	and the second sec	
1000 1000 1000 1000 1000 1000 1000 100	L-eda	•••	:						
. no 200 600 1000 2000 3000		 -++ +- +-			•••		• • •		· · · · ·
						- 4			

. :::

:

<u>新</u> 11月 11月

the in the table, as the

(

L.

.

0

BD 84484 v 1443 134

FUTER 160 SPACIN (2.8.) RAVIHEON COMPANY - THE M. 2.0.10 Š ŝ CALC'S ERCH FILTER - DI INCA SACETARA 1 MODEL NO. \$ \$ 8 1 FREQUENCY RANGE (AD) 0 To 200 2005 TO 643 1 STANCT & EWVIR. JEST REPORT ÷ ю, MAT OF WINK ROT ÷ 1 REPARE AT WAS HINGE 1 T ł SUBJOUR -INCOME 23 ī. 35 i I 1 THE COM i | ...i. 1 1 0000 Constant Second . 1 i i 村 ł. FPE Pulker y (NZ 13 <u>}</u>-ł l ч. . -8 +1 L'STRUCE LEP STOROGE FUTANE WING . ğ 1 ļ 9 UT: RAWNER OF 1 i 1125 21512 29 HIMON -4.64 100 3 I • • †• • • • • + "] t 1 Ţ 1 ļ

 \bigcirc

ł



17

. .

昂着

.

	253	ALLE			ı													, , ,			:		K 727	3	ダイ	52	S				;				1		-			•	1			
9	1	202		~				: 						┝╍┠		 ••••	; •• • -•	 	- -	! •†••	1				-	 	÷	5	-		1.		ίų					-	.!! : 1	•• •••		. 	 	-
					:		:	: .	!				-		 						 1			SCHOOL	×	*	¢.	1227	- -				:- 1 11/1				i.			• <u>•</u>	-		 	
<u>,</u>		2			 	: 			-						-	. ~ -	 +i	: 1		. 	· ·	· - +				\$	2	2 22	-			4 H 14 H		ij			-	-	:	; !				
TNY.	10151	24.22	(•	 	ļ.		÷		. . .		•.						 						101	UZ 14 0			Ze Zr													-	 	•	
- ONE	9 0		•	•		• • •	 	. .				• /													ii i															1 1 1 1 1		··••••		
	T E F			بن ه ، ۱۰۰	+ 	 	+ 	-+•	•••••	- 6- 4-4- 1	· · · ·		+ .	+ 11	•	-					44	μ. . ·										•/*** 1	; !!						1		1		• ~~	
E E	3	à		· ,	†-		} 				 -	• • •			· · ·						i li i	•	н р Т			ا. `ــَـــً ! !	• • • •	1	ľ		іні і-	нь. 1.									•••••	· · · ·		
2		N.		+		+	- 		 ! : !		1		 		•••				ļ	•			•							1. 1. 1. 1. 1. 1. 1. 1. 1. 1. 1. 1. 1. 1	44-44 13	54 11						 				1-4 		1
C.	1			••••	.			.'. .	•••••			<u>.</u>	يا. !	-		•••		Į	∮÷≁∔ I∵_I	╞	ilei • I		H							انسا ا	ц, 1 14								ينين ازا			ini-		
				• •	. -	1.		#		 							i. 						₩ !. ¦				-		÷	1	i.											r T	- F	-
2			ļ!	•	-	-		 	÷.	 	-		<u>.</u>		- 1	╼┝		• • • • •	<u> </u>		. .	-		·	11	::		.1		-	•	-									1			-
N		ž				:	-	4	++	i		• •						•;;			: 	-				<u>.</u>	•	! 				11		ŀ			ii						·	-
					·	-	1	۱ 		. 		••••	• •	-		 +	ا.، ا	()), (,) ())	! 			+	ו +	<u>.</u> i		•		، ، ـــــــــــــــــــــــــــــــــــ			220) 444						ļ					Ļ		=
6	ľ.	ð,	ן ן	• •	1			;†•			 :	••••-					••				 	 	•••			4	-	ال بو ۱۱۱۱				1. 1.	ц			۰۱ ۱۹۰۹ - ۱۹۰۱ ۱۹۱۹ - ۱	4	 	ļ.		∶ ┟┷┝	: - ·	• ••	-
;	1 	۱۰۰۰۰ i i									وو ا او			4		-+				+		-		4	2											11. #14		•••••	++1 			هد. مدينة م	1 1 	4
1.	•		l		 	;	۱ 	 +	لمعمل	 +:		Ľ.		j.				: 		ļ			ľ,	Ħ	1		, ,			- Hile -			1	ЩI							ii.			-
i J					1 .1.		ļ					1			4	·	().				:	ľ		. ,.	<u>.</u>								:;; 			4.11	u,			Цİ Ці			 	
	1	1				T.		1		; ; ! ;	1	. !		يعقدون		1		4. 		¢	ł					, i	+		1.12		i.				!!: 1.	1								
1	1 1		•••		ŀ	1	ľ									•			li	ł	3 1) 3 11	·								1	-11	ih:						ii I				:		
Ť	+•···	⊧	•••• •		-†•	- `}.		- ++- 					1			' :'				iS			4	1	ļ	1	17	† 	1									•					;	
			-		4	╢		++	ـــَـد. 1:	 	ست. ان ا								Ħ	H	鼎			111 111		İ		<u>;</u> }									*** 1,							
-	- 		-		+	ì	Ť		 ;			h	Ħ				ή			4	i the		ŗij,		f													: ::;]].			17	• • • • !	اسم م ا	
			.			t:	•	++	ا مد. ۱۱۰:	i.	1. 1.		;†			щ Ш						1			⋕									+++			H	ii.		ļ				
	+		ļ.,		1	+	+	Ц	: ۱ مصبة و	+													1		⋕			<u> </u> -							H		#	Щ. Ц			<u>نا ا</u>			
4	+.			. - -	+	÷	+	: 1 	۱۰ ۱۰	+	÷			∔			ı. hŢ			*		4- 	N		Ħ		ļ	4. 1 1							H				11		1			
Į	1			-	+	Ĺ					÷		- 44	+	#	(" }	- 	1		-			-	11			: :	$\frac{1}{1}$	Ļ	ľ,							11	 		Щ	<u>.</u>		+	1
ļ	4	i	Ç		+	+				• •	- 			-	Ļ	i .:	i iu				i.		4		ļ	ļ _t	Ļ		-			ļ	-	ļ.	Щ.	ļ.	ـ ـ :	-	1	 	l.	•		<u>i.:</u>
S		,	ł			1	4.	ا • ، •		ľ		 		ļ	Ļ							Ë		Щ	ł		Ļ	: 		Ţ	1		1		[[-+					<u>li</u>	Ŀ		
E			H	۱ 4 -		taur 4	i -	1 	•	1 :4.					ľ								7	ų,		÷,	ţ				- 14- 		. '		÷				│ │ │── │ व			ļ		1
	r I		i T	٤	ł	·	i	ł		Ì	•	1.		\$		1	P. 1	1	.11	15	뺘	m		чĽ	Н.	-1	1.	<u>.</u>	1	. I.	T.	1	1.	1		Į., '		1	ł.	1		1		·

44-4

<u>a</u>gi

uli'.

2.1 NUCHS ELTER Corneration 2.2.5 Eres 73 20.6 Ì 1 5 AN AF ALTER OU ł 1. . H. 2 2 4 2 I 100. FREQUENCY PINGE (341) 0 74 200 200 Te 200 ONDE IK DOY DIVISION D STACK ž 130034 d NOU 15:31 I 1 į 'n iİ ; RAVTHEON 벽 Shine & Zantes 1 ŀ i. $\dot{\mathbf{p}}$ 1 5.00 iłı i. 1 CONSTANT J. Nakris 6 3 . b Mary : 1 :. 1 . • 200 C SS O H ił, 111 FREQUENCY (NZ) 4 1 : t に責任 - 10 h. , E : į.i. 2100 やとない 1.111 4 11 i ť 1 1 Ŀ 1: 11 ~ P. C. 6 10 H ; (YAN AV CARSHIPS KIMAS 2 25 ļ ļ. . 1 ан на Калар ;j. J 1 11 1 1 J £

(



医骨髓筋炎 人名英格兰人姓氏卡尔 法保持的法律保证的 计可加 化过程的 人名英格兰人姓氏 化乙酰胺酸盐 人名法法 网络雷尔斯 化丁基酸盐 化基苯基基 化氯化化乙基基苯基乙基基

C

*

	:
	「「「「」」」の「「「「「「」」」」「「「「」」」」「「」」」「「」」」」」」」
	- 音言の二日にある かぎ 日
	· · · · · · · · · · · · · · · · · · ·
	it is a first
4	- in a line of the second second second second second second second second second second second second second s
	1994年1月1日、1995年1月1日、1995年1月
	「「「「「「「」」」」」
Along and a	

1	•	
		٠
Vic.		

C

ALL 10.45	ESES WE ANT THE INC.	ODEL NO. SAN SANNO		· · ·			-	 	 	-+ !	•- •		•		•	 · • • • • • • • • •			NO. OF SAUDUNET	N 25	16 25	25 84	TEP = al MCH			111	 •	 				-
THE TAK	. worsinic					- 4		; ;	·			·••••			· · · · ·	•	4 			6 72 200	200 70 605		ENGU PL					4	-n.s- - 			
CON-EC	13 11 11 11 1 1 1	Edime, Ters		L.				!	 	. :	4- •		•	:. 				 - -	 		 		- <u></u>					 - 	 			410
RAVIM		STARKE		• • • •		1	 -•··-	1 1 1	; [1. ma			· · · ·						· · ·							· · · ·			
		226	.	 '	 		+-			· •	ور اور ا																					
12 UN	THE PARTY IN	TOW JIM		!	ĺ		-	··· ·· ·			 		- . •	•			+++ +			1 1 1								::: ; : ; : •••••••••••••••••••••••••••	ai ai		9 	
				 	 			, , , ,												5		-						: 		· · · · · · · · · · · · · · · · · · ·		
							,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,	· · · · · ·																				i : i:				
	4		.i.s. .:					11 () 1 () 1 ()			 F 1. 1																-		ц. 1			•
										++-						S L	11															
		5	1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1																													
- Cardine		street last																1												7		
				· · · ·		****															1 1 1 1 1 1	· · · · · · · · · · · · · · · · · · ·	 	. 1140 il 1 ¹ il 12								
250		N.S.S.	<u>F</u>						•	, , 1 1	.										×											

i

NAUSES 625 THE TOOL Ì $\mathbf{r}_{i} \in \mathcal{F}$ THE ACT 1.0 - 10 CT - 0.1 \$ 분분 : . . . î ;) ł 81 PARE -0 712 200 200 71 200 Ţ H AND ALL AND COMPANE ALCON . 뫜 TEST - 15.20 ł Super S 招出 HEGH :15 ì ł RATI Ľ 13 j: 1.; ÷ 6 11 ì 井 551 1978 Contraction of the contraction o Ξų. 1 ų. BUE ANCE CHERTER - in i)) 11 :1 .; ١. ì nann Luilt įth 'n ١ ::**!** ł ш, 1 1.1 ş. 1Ê(I 4 1.3 LL FATPHENCY (NA 1-1-Щ. š 2002 + | | | | E ţ +++ ----<u> </u> ΠĤ 111 tţ Ķ ÷ł 말 H łi 111 ti († 11.11.11 1 1.14 . ī, hř 1 ailii 14 1 1 1 j

 \bigcirc



10.00

C

ENGINE	er J.	Younis,	RAYT	HEON	COMPA	NY	PAGE NO.	3.0.0	
			MIE	BBILE SYST	EMS DIVISION		REPORT NO.	BR-625	3
DATE	April	1972	Struct.	& Envir	. Test Repor	t	MODEL NO.	Sea Spar	row

SECTION 3

ENVIRONMENTAL TESTS

A ROLLING AND A ROLLING AND A ROLLING AND A ROLLING AND A ROLLING AND A ROLLING AND A ROLLING AND A ROLLING AND

新开始介绍的方法的单

A PARTY AND A PARTY AND A PARTY AND A PARTY AND A PARTY AND A PARTY AND A PARTY AND A PARTY AND A PARTY AND A P

P

ENGINEER	J. Younis	RAYTHEON COMPANY	PAGE NO.	3.1.0
		MISSILE SYSTEMS DIVISION	REPORT NO.	BR-6253
DATE	April 1972	Struct. & Envir. Test Report	MODEL NO.	Sea Sparrow

SECTION 3.1

SHIPBOARD STORAGE ENVIRONMENT TEST

וייבריים להיבול מאומים לילי ייברי איניים איניים אוייבריים איניים איניים איניים איניים איניים איניים איניים איני

Form No. V-1028

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO. 3.1.
	MISSILE SYSTEMS DIVISION	BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Sea Sparrow

SHIPBOARD STORAGE ENVIRONMENT TEST

OBJECT

The object of this test was to evaluate the effects of exposure on the folding wing assembly after it had been subjected to a shipboard storage environment for a 6-month period. The primary interest was in the interaction of high stress and environment on the torsion bar.

CONCLUSION

It can be concluded from the results of this test that the 6-month shipboard storage environment had no visible effects on the components or the deployment capability of the folding wing.

DESCRIPTION OF TEST ARTICLES

Four Folding Wing Assemblies were used for this test. Those folding wings conformed to the Reference (a) drawing. The inner wing section of an assembly is a casting fabricated from AMS 4229 aluminum-alloy (KO-1) tempered to a T7 condition. The outer wing section of an assembly is a casting fabricated from A356 aluminum-alloy tempered to a T6 condition.

The torsion bar, which is an integral part of a folding wing assembly, conformed to the Reference (b) drawing. The torsion bar was fabricated from 1890 nickel maraging alloy steel, grade 350, and was heat treated to RC 57-61.

Form No. V-1028

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.	3.1.2
	MISSILE SYSTEMS DIVISION	REPORT NO.	BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO.	Sea Sparrow

INSTRUMENTATION

No instrumentation was required for the shipboard storage environment test.

TEST ARRANGEMENT

A complete dummy AIM-7E missile, equipped with the four folding wing assemblies, was stored in a modified MK 128 Mod O launch cell. That launch cell was modified so that the four folding wings were restrained in the folded position. The mounting geometry was similar to that for the NSSMS GMLS Launcher.

The shipboard environment for the test was provided by the USS Norton Sound (AVM-1). The installation of the dummy missile in the modified launch cell was performed at the Naval Missile Systems Engineering Station at Port Hueneme, California. The test was conducted for a period of 6 months during the normal operations of the AVM-1, commencing on the date of installation of the dummy missile in the modified MK 128 Mod 0 launch cell.

TEST PROCEDURE

At the completion of the 6-month shipboard storage period, the Hydraulic Control Section Shell, with the four Folding Wings restrained in the folded position, was disassembled from the dummy missile, crated and shipped to Raytheon Company, Bedford, Massachusetts.

ENGINEER J. Younis,	RAYTHEON COMPANY	PAGE NO.	3.1.3
	MISSILE SYSTEMS DIVISION	REPORT NO.	BR-625.
DATEApril 1972	Struct & Envir. Test Report	MODEL NO.	Sea Sparrow

TEST PROCEDURE (continued)

Each folding wing was deployed on the test sled at velocity levels simulating the actual launch conditions. The wing deployment times were monitored electronically. A complete description of the sled tests is given in Section 3.5 of this report.

At the completion of the sled tests, the folding wings were disassembled, and each component inspected for adverse environmental effects.

TEST RESULTS

The four folding wings deployed and locked successfully on the test sled. A complete table of the sled test results is presented in Section 3.5 of this report.

Also, a visual inspection of each component of the four folding wings showed no adverse environmental effects.

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO. 3.2.0
	MISSILE SYSTEMS DIVISION	BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Sea Sparrow

SECTION 3.2

TEMPERATURE-HUMIDI IY TEST

Form No. V-1028

1

Č

()

ENGINEER J. Your	is RAYTHEON COMPANY	PAGE NO. 3.2.]
	MISSILE SYSTEMS DIVISION	REPORT NO. BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Sea Sparrow

. - .

TEMPERATURE-HUMITITY TEST

OBJECT

The object of this test was to determine if the folding wing assembly could be deployed and locked successfully after being subjected to the temperature-humidity environment specified for a period of 96 hours.

CONCLUSION

It can be concluded from the results of this test that the folding wing assembly can be successfully deployed and locked after sustaining the temperature-humidity environment specified for a period of 96 hours.

DESCRIPTION OF TEST ARTICLE

The Folding Wing Assembly used for this test conformed to the Reference (a) drawing. The inner wing section of the assembly is a casting fabricated from AMS 4229 aluminum-alloy (KO-1) tempered to a T7 condition. The outer wing section of the assembly is a casting fabricated from A356 aluminum-alloy tempered to a T6 condition.

INS TRUMENTATION

No instrumentation was required for the temperature-humidity test.

TEST EQUIPMENT

A model 64 STR-100200 (Tenney Engineering, Inc.) High and Low Temperature and Humidity Chamber was used for this test. Accessories to control the

Form No. V-1028

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.	3.2.2
	MISSILE SYSTEMS CIVISION	REPORT NO.	BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO.	Sea Sparrow

TEST EQUIPMENT (continued)

temperature and humidity are part of the chamber, also. The temperature range of the chamber is $-75^{\circ}F$ to $+350^{\circ}F$. The humidity range of the chamber is 20% to 95%.

TEST ENVIRONMENT

The folding wing assembly was subjected to a temperature-humidity test for a period of 96 hours in accordance with the Reference (6) document with the following modification: The low temperature of the temperature cycle was $-65^{\circ}F$. The folding wing assembly was cycled between the temperature extremes of $+160^{\circ}F$ to $-65^{\circ}F$. The relative humidity control was set for 95% at the high temperature level and was not controlled for the low temperature level.

TEST ARRANGEMENT

The folding wing assembly was secured to a test fixture which contained an actual AIM-7E missile wing shaft assembly. A linkage arm was attached to the test fixture in such a manner that it could be positioned to restrain the folding wing in the folded position. A piece of mylon cord was attached to the linkage arm so that the folding wing could readily be deployed without removing the test setup from the chamber. A photograph of the test arrangement is shown on page 3.2.4.

ENGINEER J. Younis .		Younis .	RAYTHEON COMPANY	PAGE NO.	3.2.3
			MISSILE SYSTEMS DIVISION	REPORT NO.	BR-6253
DATE	April	1972	Struct. & Envir. Test Report	NODEL NO.	a Sparrow

TEST PROCEDURE

The folding wing assembly test setup was positioned in the test chamber so that the wing deployment could be tested without having to reposition the test setup.

The chamber temperature was increased gradually from ambient to 160° F, and the relative humidity control was set for 95%. This condition was maintained for a period of 16 hours. Then, the chamber temperature was lowered gradually to -65° F, and the relative humidity was not controlled. This condition was maintained for a period of 16 hours, also. Three complete cycles of the above two test conditions were conducted in order to complete this phase of the test.

At the completion of the three cycles the chamber was returned gradually to $160^{\circ}F$, and the folding wing was tested within the chamber for satisfactory wing deployment and panel locking. Then, the chamber was returned gradually to ambient temperature, the folding wing was reset in the folded position and deployed again. The folding wing was reset in the folded position again and the chamber temperature was lowered gradually to $30^{\circ}F$. The folding wing was deployed for the third time to complete this test.

TEST RESULTS

The folding wing assembly deployed and locked successfully each time it was checked during the test, and at the completion of the test.



ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO 3.3.0
	MISSILE SYSTEMS DIVISION	BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Sea Sparrow

SECTION 3.3

SALT SPRAY TEST

in in

 \bigcirc

()

MANAGE TELST

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.	3.3.1
	MIGRILE SYSTEMS DIVISION	REPORT NO.	BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO.	a Sparrow

SALT SPRAY TEST

OBJECT.

The object of this test was to determine if the folding wing assembly could be deployed and locked successfully after being subjected to the salt spray environment specified for a period of 48 hours.

CONCLUSION

It can be concluded from the results of this test that the folding wing assembly can be successfully deployed and locked after sustaining the salt spray environment specified for a period of 48 hours.

DESCRIPTION OF TEST ARTICLE

The Folding Wing Assembly used for this test conformed to the Reference (a) drawing, and is the same folding wing that had sustained the temperaturehumidity environment.

INS TRUMENTATION

No instrumentation was required for the salt spray test.

TEST EQUIPMENT

A Model SS-3-8 (Associated Testing Laboratory, Inc.) Salt Fog Chamber was used for this test. Accessories to control temperature and percentage of salt solution are part of the chamber, also.

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.	3.3.2
	, MISSILE BYSTEMS DIVISION	REPORT NO.	BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO.	Sea Sparrow

TEST ENVIRONMENT

The folding wing assembly was subjected to a salt spray environment for a period of 48 hours, with the test chamber temperature set at 95° F and the salt solution set at 5%, as specified in the Reference (7) document.

TEST ARRANGEMENT

Due to the physical limitations of the Salt Fog Chamber, the folding wing could not be secured within a mock-up launcher cell section as specified in the Reference (2) document. Therefore, the folding wing assembly was secured to a test fixture which contained an actual AIM-7E missile wing shaft assembly. A linkage arm was attached to the test fixture in such a manner that it could be positioned to restrain the folding wing in the folded position. A piece of nylon cord was attached to the linkage arm so that the folding wing could readily be deployed without removing the test setup from the chamber. That test arrangement was more severe than that specified in the Reference (2) document, since the folding wing was directly exposed to the salt spray stream. A photograph of the test arrangement is shown on page 3.3.4.

TEST PROCEDURE

The folding wing assembly test setup was positioned in the test chamber so that the wing deployment could be tested without having to remove the test setup from the chamber.

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO. 3.3.3	
		MISSILE SYSTEMS DIVISION	BR-6253
DATE	April 1972	Struct. & Envir. Test Report	MODEL NO. Sea Sparrow

TEST PROCEDURE ((continued)

The chamber controls were set to maintain an internal chamber temperature of $95^{\circ}F$ and a 5% salt solution. Those test conditions were maintained for a period of 48 hours.

At the completion of the test, the folding wing was tested for satisfactory wing deployment and panel locking.

TEST RESULTS

The folding wing assembly deployed and locked successfully at the completion of the test.

()



ENGINEER	J. Younis	RAYTHEON	COMPANY	PAGE NO.	3.4.0
الأشيدي بالقات الفاعينيين		MISSILE SYSTEM	S DIVISION	REPORT NO.	BR-6253
DATE Apr.	il 1972	Struct. & Envir.	Test Report	MODEL NO.	Sea Sparro
				,	
		•			
		SECTION	3.4		
		SAND AND DU	<u>ST TEST</u>		
4	•				
1					

2

for to back

MARKEN HORAS TO TO TO TO

ā.,

ENGINE	J. Younis	RAYTHEON COMPANY	PAGE NO.	3.4.1
		MISSILE SYSTEMS DIVISION	REPORT NO.	BR-6253
DATE	April 1972	Struct. & Envir. Test Report	MODEL NO.	Sea Sparrow

SAND AND DUST TEST

OBJECT

The object of this test was to determine if the folding wing assembly could be deployed and locked successfully after being subjected to the sand and dust environment specified for a period of 4 hours.

CONCLUSION

It can be concluded from the results of this test that the folding wing assembly can be successfully deployed and locked after sustaining the sand and dust environment specified for a period of 4 hours.

DESCRIPTION OF TEST ARTICLE

The Folding Wing Assembly used for this test conformed to the Reference (a) drawing, and is the same folding wing that had sustained the temperature-humidity and the salt spray environments.

INSTRUMENTATION

No instrumentation was required for the sand and dust test.

TEST EQUIPMENT

A Model 375 (Nucledyne Company) Sand and Dust Chamber was used for this test. Accessories to control the dust (fine sand) concentration, velocity, temperature and humidity of the dust laden air are part of the chamber, also.

Form No. V-1028

	ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.	3.4.
-		MISSILE BYSTEMS DIVISION	REPORT NO.	BR-6253
ļ	DATE April 1972	Struct. & Envir. Test Report	MODEL NO.	Sea Sparrow
ł	ى د دېرې چې چې کې کې کې کې کې کې کې کې کې کې کې کې کې			

TEST ENVIRONMENT

The folding wing assembly was subjected to the sand and dust environment for a period of 4 hours in accordance with the Reference (6) document. The test was conducted with the chamber controls set to maintain a chamber temperature of 73° F and a relative humidity of less than 22%.

TEST ARRANGEMENT

The folding wing assembly was secured to a test fixture which contained an actual AIM-7E missile wing shaft assembly. That configuration was contained within a mock-up of a section of the launcher cell. The test fixture was mounted on a platform which had the capability of sliding in and out of the mock-up launcher cell section, which was open at both ends. The folding wing was restrained in the folded position in the launcher cell section by means of a simulated launcher rail section.

TEST PROCEDURE

The complete test setup configuration was positioned in the test chamber so that the open ends of mock-up launcher cell section were not directly exposed to the dust stream.

The chamber controls were set to maintain an internal chamber temperature of $73^{\circ}F$ and a relative humidity of less than 22%. The air velocity was adjusted to 500 + 200 feet per minute. The dust

Form No. V-1028
ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.	3.4.?
	MISSILE SYSTEMS DIVISION	REPORT NO.	BR-6.53
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Se	a Sparrow

TEST PROCEDURE (continued)

feeder was adjusted to control the dust concentration at 0.3 ± 0.2 grams per cubic foot. Those test conditions were maintained for a period of 4 hours.

At the completion of the test, the folding wing was tested for satisfactory wing deployment and panel locking by sliding the test fixture out of the cell until the wing was no longer restrained by the simulated launcher rail section.

TEST RESULTS

The folding wing assembly deployed and locked successfully at the completion of the test.

and the second second second second second second

(]

ENGINE	ER J.	Younis	RAYTHEON COMPANY PAGE NO.	3.5.0
			MISSILE BYSTEMS DIVISION REPORT NO.	BR-6352
DATE	April	1972	Struct. & Envir. Test Report MODEL NO.	Sea Spartov

SECTION 3.5

IGNITION IMPULSE TESTS

Form No. V-1028

(

2-1-00-24 -

Market Street

.....

Þ

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO. 3.5.1
	MISSILE SYSTEMS DIVISION	REPORT NO BR-6253
DATE April 1972	Struct. & Envir. Test Report	NODEL NO. Sea Sparrow

IGNITION IMPULSE TESTS

OBJECT

The objects of these tests were to determine if the folding wing assemblies, after exposure to several environmental conditions, could be deployed and locked successfully when accelerated down the test track during ignition impulse tests, and to determine if there was any degradation in folding wing deployment.

CONCLUSION

It can be concluded from the results of these tests that the folding wing assemblies can deploy and lock successfully and are not appreciably degraded, after being exposed to the environmental conditions contained in this report.

DESCRIPTION OF TEST ARTICLES

Six Folding Wing Assemblies were used for this test. Those folding wings conformed to the Reference (a) drawing. Four of the folding wings were previously subjected to the Shipboard Storage Environment, and one of the folding wings was previously subjected to the Temperature-Humidity, Salt Spray, and Sand and Dust Environmental Tests. The sixth folding wing was not exposed to any environmental test conditions.

INS TRUMENTATION

The pre-load required for the acceleration device to simulate the missile launch velocity, was measured and recorded with a Baldwin-Lima-Hamilton electric load cell and load recorder combination.

Form No. V-1028

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO. 3. 5.2
	MISSILE SYSTEMS DIVISION	REPORT NO. BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Sea Sparrow

INSTRUMENTATION (continued)

Photo-electric cells, positioned at selected stations along the track, were used to measure the time required for the folding wing to fully deploy. An electronic digital counter was used to measure the deployment time.

TEST LOUIPMENT

An acceleration test track, to simulate missile launch velocity, was used for this test. The test track is 30 feet long and contains a carriage that can slide along the track.

TEST ARRANGEMENT

The folding wing was conventionally attached to an AIM-7E actuator shaft which was contained within a segment machined from a missile hub block. That hub block was mounted to the carriage which could slide along the 30-foot track.

The folding wing test setup was accelerated along the track by means of a 3/4-inch diameter bungee cord pre-loaded to produce a velocity profile similar to the actual missile launch velocity. The transient thrust at ignition of the AIM-7E rocket motor which causes a high intensity, low duration impulse to the missile, was simulated by means of two compression springs which were compressed when the test setup was initially positioned prior to test. Upon release of the test setup, the compression springs subjected the folding wing to a longitudinal aft to forward shock of no less than a 30 g peak for a minimum duration of 2 milliseconds.

Form No. V-1028

ENGINEER J. Younis .	RAYTHEON COMPANY	PAGE NO. 3.5.3
	MISSILE SYSTEMS DIVISION	REPORT NO. BR-6203
DATE April 1972	Struct. & Envir. Test Report	MCDEL NO. Sea Sparrow

TEST ARRANGEMENT (continued)

As the test setup traveled along the track, it uncoiled a 21-foot nylon rope, which when it became taut, decelerated the sled.

An aluminum tube guide rail dimensionally simulating the location of the missile launch cell rail, was mounted adjacent to the track against which the folded outer wing panel was restrained. The guide rail could be mounted on either side of the track, depending on whether the folding wing being tested deployed to the left or to the right. The folding wing when released would initiate deployment as the trailing edge of the outer wing panel cleared the end of the aluminum tube guide rail.

A photograph of the test arrangement is shown on page 3.5.6. The photograph, however, does not show the final positioning of the photoelectric cells used to obtain the wing deployment time. In actuality, one photo-electric cell was positioned at the end of the guide rail, so that the folding wing would break the beam, and activate the electronic digital counter, as it started to deploy. Another photo-electric cell was positioned down the track so that the tip of the folding wing, when locked in position, would break the beam and de-activate the digital counter.

Form No. V-1028

ALL L

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.	3.5.1
	MISSILE SYSTEMS DIVISION	REPORT NO.	BR-61.03
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Sea	Sparrow

TEST PROCEDURE

The folding wing test setup, with the wing restrained in the folded position by the guide rail was pinned to the track at the initial starting position. The bungee cord was stretched until the desired pre-load of 450 pounds was attained. The pin securing the sled to the track was then released allowing the folding wing test setup to accelerate along the track. The maximum time of travel required for the wing to fully deploy was measured and recorded.

TEST RESULTS

A total of six folding wings were accelerated down the test track. Four of the wings were previously subjected to the Shipboard Storage Environment and had been kept restrained in the folded position. One of the wings was previously subjected to the Temperature-Humidity, Salt Spray, and Sand and Dust Environmental Tests. The sixth folding wing had not been exposed to any environmental test conditions and was tested so as to obtain a comparison of the time required to deploy the wings. The results of the test are as follows:

2	Folding Wing	Max. T	Ime to Deploy
	 1	65.21	milliseconds
Shipboard	2	66.46	milliseconds
Storage	3	64.48	milliseconds
	4	65.38	milliseconds
T-H, SS, S&D	5	63.10	milliseconds
New	6	62.50	milliseconds

Form No. V-1028

a se la ca

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO. 3.5.5
	MISSILE SYSTEMS DIVISION	REPORT NO. BR-6250
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Sea Sparrow

TEST RESULTS (continued)

.....

The tests were conducted as the folding wings became available, therefore, the spread in deployment times can be partially attributed to the tolerances in repositioning the photo-electric cells. Also, an additional reason for the spread in deployment times can be attributed to the tolerances when applying the 450pound pre-load.

At the completion of the tests, folding wings 1 to 5 were disassembled, and each component was visually inspected. No adverse environmental effects were evident.

i Chie to bo aver



. . . .

A Harris Statistics

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO. A.O.O
	MISSILE SYSTEMS DIVISION	REPORT NO. BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Sea Sparro
	ADDENDUM	

A Martin

Section and the

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO.	A.1.0
	MIBBILE SYSTEMS DIVISION	REPORT NO.	BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO.	Sea Sparrow

INTRODUCTION

The Reference (a) folding wing assembly, which contains the Reference (b) torsion bar, successfully withstood the structural and environmental testing program reported herein. However, the results of the wing deployment wind tunnel tests was intended to provide the basis for the final selection of the torsion bar dimensions.

To satisfy the 70 knot wind tunnel test condition, it was found that a larger diameter torsion bar was needed. A larger diameter torsion bar will experience a higher torsional shear stress when the folding wing is restrained in the folded position in the launch cell. Since long term storage under stress in a shipboard environment is a normal operational requirement of the folding wing, additional environmental tests were performed.

Those environmental tests which are pertinent to the torsion bar and are required for the folding wing qualification are the six-month shipboard storage environment test, the salt spray environment test, the temperature-humidity environment test and the torsion bar endurance test.

The following environmental tests were performed on three folding wing assemblies, each of which contained a torsion bar of a different diameter.

Form No. V-1028

()

ENGINEER J. Younis .	RAYTHEON COMPANY	PAGE NO. A.1.1	-
	MISSILE SYSTEMS DIVISION	REPORT NO. BR-6253	
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Sea Sparrow	

INTRODUCTION (continued)

Direct salt spray environmental tests were conducted on three unprotected folding wings similar to the salt spray test in Section 3.3 of this report. and then followed by temperature-humidity environmental tests using the same folding wings. The folding wings were kept restrained in the folded position at all times. The tests were conducted without cleaning the folding wings of any foreign matter that had accumulated. At the completion of the tests, the folding wings were stored for one month in an uncontrolled ambient environment. The folding wings were not cleaned and were kept restrained in the folded position throughout the one-month storage period. That sequence of testing was selected to cause the highest probability of salt solution contamination of the torsion bars. At the completion of the onemonth storage period, the folding wings were tested for wing deployment and locking on the acceleration test track.

In addition, the endurance capability of the final torsion bar configuration was determined by conducting a torsion bar endurance test.

It should be noted that the folding wing assembly, containing the final torsion bar configuration, will be subjected to a shipboard storage environment for a 6month period in the near future during the NATO Missile System Operational Test and Evaluation Program.

Form No. V-1028

ENGINEER	J. Younis ,	RAYTHEON COMPANY	PAGE NO. A.2.0
		MISSILE SYSTEMS DIVISION	BR-6253
DATE	April 1972	Struct.& Envir, Test Report	MODEL NO. Sea Sparrow

ENVIRONMENTAL TESTS

OBJECT

The object of these tests was to determine if the three modified folding wing assemblies, with the three candidate torsion bars, after being exposed to direct salt spray and temperature-humidity environments could be deployed and locked successfully when accelerated down the test track during ignition impulse tests.

CONCLUSION

It can be concluded from the results of these tests that the three modified folding wing assemblies, with the three candidate torsion bars, will deploy and lock successfully after being exposed to direct salt spray and temperature-humidity environments.

DESCRIPTION OF TEST ARTICLES

The three folding Wing Assemblies used for these tests are similar to the Reference (a) Folding Wing Assembly except that each assembly contained a different size torsion bar. The Reference (b) torsion bar has a 0.180 inch diameter, whereas the three candidate torsion bars have 0.190 inch, 0.200 inch and 0.210 inch diameters. Also, the individual wing components (hinge tube and end fittings) that interface with the Reference (b) torsion bar were modified to insure compatibility.

🔹 te stander at the Mark

Form No. V-1028

MARKE SAME

MISSILE SYSTEMS DIVISION REPORT NO. BR-62	5.3
DATE April 1972 Struct. & Envir. Test Report MODEL NO. Sea Spa	rrow

INS TRUMENTATION

£1.,

血管室にまれる

E

No instrumentation was required for the direct salt spray and temperature-humidity tests.

For the ignition impulse tests, the pre-load required for the acceleration device was measured and recorded with a Baldwin-Lima-Hamilton electric load cell and load recorder combination.

TEST EQUIPMENT

The test equipment used for the direct salt spray, the temperature-humidity and the ignition impulse tests are the same as for the previous tests and are identified in Sections 3.3, 3.2 and 3.5.

TEST ARRANGEMENT

The test arrangements are the same as for the previous tests and are explained in detail in Sections 3.3, 3.2 and 3.5.

The exceptions to the similarities of the test arrangements was that no nylon cords were attached to the linkage arms restraining the wings in the folded position, and no photo-electric cells were used for the ignition impulse tests.

TEST PROCEDURE

The direct salt spray environmental tests were conducted first. The test procedure was the same as the previous salt spray environmental test except that the folding wings were kept restrained in the folded position and not tested for satisfactory wing deployment.

ENGINE	ER J. Younis	RAYTHEON COMPANY	PAGE NO.	A.2.2
	· 	MISSILE SYSTEMS DIVISION	REPORT NO.	BR-6253
DATE	April 1972	Struct. & Envir. Test Report	MODEL NO.	Sea Sparrow

TEST PROCEDURE (continued)

and the second

明治に近期一部部部部設施を設施設で開いておながれてい

「日本部と中国観察部でしていた」、「日朝」

二、「第二世界の時間の時代」の 二

いるのではないたかのにためになるのである

1

At the completion of the salt spray environmental tests, the temperature-humidity environmental tests were conducted. The test procedure was the same as the previous temperature-humidity environmental test except that again, the folding wings were kept restrained in the folded position and not tested for satisfactory wing deployment.

At the completion of the temperature-humidity environmental tests, the folding wings, still restrained in the folded position and still contaminated by foreign matter from both environmental tests, were stored for one month in an uncontrolled room ambient environment.

At the completion of the one-month storage period, the folding wings, still restrained in the folded position and still contaminated, were set up and accelerated down the test track. The test procedure was the same as the previous ignition impulse tests except that no photo-electric cells were used to obtain the deployment time.

Photographs of one of the folding wings after the completion of the one-month storage period and prior to deployment are shown on pages A.2.4, A.2.5 and A.2.6.

TEST RESULTS

The three modified folding wings, with the three candidate torsion bars, which were still contaminated from the previous environmental tests, deployed and locked successfully when accelerated down the test track.

Form No. V-1028

ENGINEER	RAYTHEON COMPANY	PAGE NO.	A.2.3
	MISSILE SYSTEMS DIVISION	REPORT NO.	BR-6253
DATEApril 1972	Struct & Envir, Test Report	MODEL NO.	Sea Sparrow

TEST RESULTS (continued)

, 150 , 150

)

0

Ø

At the completion of the final test, the folding wings were disassembled and each component was visually inspected. A photograph of one of the disassembled folding wings showing all the disassembled components is shown on page A.2.7. There was evidence of contamination on some of the components and on the inner and outer wing panels that had been directly exposed to the test environments, however, the three candidate torsion bars and hinge tubes showed no visual indications of adverse environmental effects.

in the design of the second second second second second second second second second second second second second



5

い、おおいい

á.

ふれに

.

Sec.

方町山山山東三面と



「「「「「「「「「」」」」

「町」の物子

to the state of th

11111111111111111



1.1.1.1.



ENGINEER J. Younis ,	RAYTHEON COMPANY	PAGE NO. A.3.0
	MISSILE SYSTEMS DIVISION	REPORT NO. BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Sea Sparrow

TORSION BAR ENDURANCE TEST

OBJECT

1

42.9. 1929: 1929: 1929:

作生育にいいたがないというのうないと相信言語ないない

The object of this test was to determine the number of cycles the modified folding wing, with the final (0.230 diameter) torsion bar, could sustain prior to failure of the torsion bar, when subjected to a fluctuating torsional shear stress which the torsion bar would experience when the folding wing is restrained within the launch cell.

CONCLUSION

It can be concluded from the results of this test that the final torsion bar can sustain in excess of 600,000, cycles without failure, when subjected to the fluctuating torsional shear stress that the folding wing would experience when restrained within the launch cell.

DESCRIPTION OF TEST ARTICLE

The Folding Wing Assembly used for this test conformed to the Reference (c) drawing. The torsion bar, which is an integral part of the folding wing assembly, conformed to the Reference (d) drawing and is shown in Figure 9 on page A.3.3.

The only differences between the References (c) and (d) test articles and the previous References (a) and (b) test articles are that the Reference (d) torsion bar has a larger diameter (0.230 inch vs. 0.180 inch), and the individual wing components that interface with the Reference (b) torsion bar were modified to be compatible with the Reference (d) torsion bar.

ENGINEER J. Younis	RAYTHEON COMPANY	PAGE NO. A.	3.1
	MISSILE SYSTEMS DIVISION	REPORT NO. BI	R-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO.Sea	Sparrow

INS TRUMENTATION

No instrumentation was required for the torsion bar endurance test.

TEST EQUIPMENT

An adjustable speed motor driven mechanical vibrator was used for this test.

LOADS

6

Due to shipboard motion, the missile will rotate within the tolerance extremes of the missile to launch rail interface, resulting in a fluctuating torsional shear stress in the torsion bar.

A 10 degree rotation of the outer wing panel was selected as the test condition. That represents a conservative lateral translation of the missile within the launch cell. The fluctuating torsional shear stress component was superimposed on the nominal steady state torsional shear stress in the torsion bar by cycling the folding wing between 125 degrees and 135 degrees, where 135 degrees is the maximum outer wing panel rotation.

TEST ARRANGEMENT

The modified folding wing assembly was secured to a test fixture which contained an actual AIM-7E missile wing shaft assembly. That test fixture was secured to a rigid test fixture in such a manner that the outer wing panel would be in a horisontal position when rotated 130 degrees. A photograph of the test arrangement is shown on page A.3.4, and as can be noted the outer wing panel was restrained by a clamp and turnbuckle arrangement which was attached to the mechanical vibrator.

Form No. V-1028

ENGINEER J. Younis .	RAYTHEON COMPANY	PAGE NO. A. 3.2
	MISSILE SYSTEMS DIVISION	BR-6253
DATE April 1972	Struct. & Envir. Test Report	MODEL NO. Sea Sparrow

TEST PROCEDURE

()

The mechanical vibrator was adjusted so that the outer wing panel would be cycled \pm 5 degrees from the horizontal position of 130 degrees.

The folding wing was cycled at a frequency of 2.6 cycles per second, the slowest capability of the mechanical vibrator, as compared to the shipboard vibration environment of 6 to 9 cycles per minute.

At each half-hour interval, the endurance test was stopped and the folding wing checked for failure of the torsion bar.

TEST RESULTS

After 617,760 cycles had been completed, with the final torsion bar still functioning satisfactorily, the test was stopped.



